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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ181017001-00C

GENERAL INFORMATION

Product Description for Equipment under Test (EUT)

The Ruio Communication Technology Co.,Ltd’s product, model number: B937

(FCC ID: 2ALCI-FRESHFUNB937) or the "EUT" in this report was a 4G CPE, which was measured
approximately: 165 mm (L) x 150 mm (W) x 28 mm (H), rated with input voltage: DC 12.0 V from
adapter.

*All measurement and test data in this report was gathered from production sample serial number: 181017001.
(Assigned by BACL,Shenzhen). The EUT supplied by the applicant was received on 2018-10-17.

Objective

This test report is prepared on behalf of Ruio Communication Technology Co.,Ltd in accordance with
Part 2-Subpart J, Part 22-Subpart H and Part 24-Subpart E and Subpart 27 of the Federal Communication
Commissions rules.

The objective is to determine the compliance of the EUT with FCC rules for output power, modulation
characteristic, occupied bandwidth, and spurious emission at antenna terminal, spurious radiated emission,
frequency stability and band edge.

Related Submittal(s)/Grant(s)

FCC Part 15.247 DTS and Part 15B JBP submissions with FCC ID: 2ALCI-FRESHFUNB937.

Test Methodology

All tests and measurements indicated in this document were performed in accordance with the Code of
Federal Regulations Title 47 Part 2-Subpart J as well as the following parts:

Part 22 Subpart H - Public Mobile Services
Part 24 Subpart E - Personal Communication Services
Part 27 — Miscellaneous wireless communications services

Applicable Standards: TIA/EIA 603-D.

All emissions measurement was performed at Bay Area Compliance Laboratories Corp. (Shenzhen). The
radiated testing was performed at an antenna-to-EUT distance of 3 meters.

FCC Part 27, FCC Part 22H/24E Page 3 of 159




Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ181017001-00C

Measurement Uncertainty

Parameter Uncertainty
Occupied Channel Bandwidth +5%
RF output power, conducted +1.5dB
Unwanted Emission, conducted +1.5dB
Emissions, Below 1GHz +4.70dB
radiated Above 1GHz +4.80dB
Temperature +1C
Supply voltages +0.4%

Test Facility

The Test site used by Bay Area Compliance Laboratories Corp. (Shenzhen) to collect test data is located
on the 6/F., West Wing, Third Phase of Wanli Industrial Building, Shihua Road, Futian Free Trade Zone,
Shenzhen, Guangdong, China.

The test site has been approved by the FCC under the KDB 974614 D01 and is listed in the FCC Public
Access Link (PAL) database, FCC Registration No.: 342867, the FCC Designation No.: CN1221.

The test site has been registered with ISED Canada under ISED Canada Registration Number 3062B.

FCC Part 27, FCC Part 22H/24E Page 4 of 159




Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ181017001-00C

SYSTEM TEST CONFIGURATION

Description of Test Configuration

The EUT was configured for testing according to TIA/EIA-603-D.

The final qualification test was performed with the EUT operating at normal mode.

The device can use External or internal Antenna, but only external antenna can transmission when external

antenna was installed.

Equipment Modifications

No modification was made to the EUT.

Support Equipment List and Details

Manufacturer Description Model Serial Number
. . L 1201.002K50-
Rohde & Schwarz Wideband Radio Communication Tester | CMW500 116218-UY
Rohde & Schwarz Universal Radio Communication Tester CMU200 110605
External 1/0 Cable
Manufacturer Description Model Serial Number
Un-shielding Un-detachable DC Power Cable 1.0 EUT Adapter
Un-shielded Un-detachable AC cable 1.0 Socket LISN

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ181017001-00C

Block Diagram of Test Setup

. [ AC Power CMW500/ 5
i Source CMU200 |—
___________________________________ — A
LISN
! Adapter |
: Socket | -
| Antenna : 5
: ! 5
i EUT ! o}
Non-Conductive Table
150 cm above Ground Plane
< | 15Meters | >
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ181017001-00C

SUMMARY OF TEST RESULTS

§ 24,232 (c); §27.50 (d) (h)

FCC Rules Description of Test Result
§2.1091 Maxmum Permissible Exposure (MPE) Compliance
§2.1046; § 22.913 (a); RF Output Power Compliance

§2.1047 Modulation Characteristics

Not Applicable

§ 2.1049; § 22.905;

§ 24.235; §27.54,

§ 22.917: § 24.238: §27.53 Occupied Bandwidth Compliance
5 2§ 422%))%5(1)22227%%7(%)@) Spurious Emissions at Antenna Terminal Compliance
5 2§ 422%,)%5(3;)%2227%137(%)(”1) Field Strength of Spurious Radiation Compliance
§ 24.232 %:)9 57(?3)3 (h)(m) Band Edge Compliance

§ 2.1055; § 22.355; Frequency stability Compliance

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ181017001-00C

TEST EQUIPMENT LIST
. L. . Calibration | Calibration
Manufacturer Description Model Serial Number Date Due Date
Radiated Emission Test
Sunol Sciences Horn Antenna DRH-118 A052604 2017-12-22 | 2020-12-21
Rohde & Signal Analyzer FSEM 845987/005 2018-06-23 | 2019-06-23
Schwarz
Sunol Sciences Broadband Antenna JB1 A040904-1 2017-12-22 | 2020-12-21
COM-POWER Pre-amplifier PA-122 181919 2018-05-22 | 2018-11-22
Sonoma .
instrument Amplifier 310N 186238 2018-05-12 | 2018-11-12
Anritsu Signal Generator 68369B 004114 2017-12-24 | 2018-12-24
Rohde & EMI Test Receiver ESCI 101120 2018-08-01 | 2019-02-01
Schwarz
COM POWER Dipole Antenna AD-100 041000 NCR NCR
A.H. System Horn Antenna SAS-200/571 135 2018-08-18 | 2021-08-17
Ducommun UFA147A-2362-
technologies RF Cable 100100 MFR64639 231029-003 | 2018-08-01 | 2019-02-01
Ducommun
technologies RF Cable 104PEA 218124002 2018-05-21 | 2018-11-21
Ducommun
technologies RF Cable RG-214 1 2018-05-21 | 2018-11-19
Ducommun
technologies RF Cable RG-214 2 2018-05-22 | 2018-11-22
Ducommun
Technologies Horn Antenna ARH-4223-02 1007726-04 2017-12-29 | 2020-12-28
Ducommun
technologies Horn Antenna ARH-4223-02 1007726-03 2017-12-29 | 2020-12-28
E'ee(?ﬂs;'r'éﬁ Amplifier QLW-18405536-J0 15964001002 2018-08-01 | 2019-02-01

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ181017001-00C

. L. . Calibration | Calibration
Manufacturer Description Model Serial Number Date Due Date
RF Conducted Test
Rohde & SPECTRUM
Schwarz ANALYZER FSU26 200120 2017-12-24 | 2018-12-24
Temperature &

ESPEC Humidity Chamber EL-10KA 09107726 2017-12-21 | 2018-12-21
Long Wei DC Power Supply TPR-6420D 398363 NCR NCR
Rohde & Wideband Radio

Communication CMU200 106891 2017-12-14 | 2018-12-14
Schwarz
Tester
Rohde & Wideband Radio
Communication CMW500 1201.002K50-146520-wh | 2018-06-23 | 2019-06-23
Schwarz
Tester
Ducommun .
technologies RF Cable RG-214 3 Each Time
WEINSCHEL 10dB Attenuator 5324 AU 3842 Each Time
Unknown Power Splitter 227 6958 Each Time

* Statement of Traceability: Bay Area Compliance Laboratories Corp. (Shenzhen) attests that all calibrations have
been performed in accordance to requirements that traceable to National Primary Standards and International System

of Units (SI).

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ181017001-00C

§2.1091- MAXIMUM PERMISSIBLE EXPOSURE (MPE)

Applicable Standard

2.1091 systems operating under the provisions of this section shall be operated in a manner that ensures
the public is not exposed to RF energy level in excess of the communication guidelines.

Limits for General Population/Uncontrolled Exposure

Limits for General Population/Uncontrolled Exposure
Frequency Electric Field Magnetic Field Power Averaging
Range Strength Strength Density Time
(MHz) (V/m) (A/m) (mW/cmZ) (Minutes)
0.3-1.34 614 1.63 *(100) 30
1.34-30 824/f 2.19/f *(180/f%) 30
30-300 275 0.073 0.2 30
300-1500 / / /1500 30
1500-100,000 / / 1.0 30
f = frequency in MHz
* = Plane-wave equivalent power density
Calculated Formulary:
Predication of MPE limit at a given distance
_ PG
4A7R?

S = power density (in appropriate units, e.g. mW/cm?)

P = power input to the antenna (in appropriate units, e.g., mW).

G = power gain of the antenna in the direction of interest relative to an isotropic radiator, the power gain
factor, is normally numeric gain.

R = distance to the center of radiation of the antenna (appropriate units, e.g., cm)

For simultaneously transmit system, the calculated power density should comply with:

5 <

2
i 'S‘L".'n.‘.'.j
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ181017001-00C

Result
Frequency Antenna Gain Tune up Power Evaluation Power ..
Mode/Band range K ) Distance Density MP\FV/I‘III%lt
(MHz) | (dBi) | (numeric) | (dBm) | (mW) (em) (@mW/em?) | (mWem)
WiFi 2412-2462 | 4.00 2.51 20.0 100 20 0.050 1.0
WCDMA
Band 5 824-849 3 2.00 225 177.83 20 0.071 0.55
WCDMA
Band 2 1850-1910 3 2.00 225 177.83 20 0.071 1.0
LTE Band 4 1710-1755 2.5 1.78 235 223.87 20 0.079 1.0
LTE Band 5 824-849 3 2.00 23.0 199.53 20 0.079 0.55
LTE Band 7 2500-2570 2.5 1.78 240 251.19 20 0.089 1.0
LTE Band 66 | 1710-1780 2.5 1.78 235 223.87 20 0.079 1.0

Note: the maximum gain is external antenna used for MPE calculation.

Consider the transmit simultaneously:

The ratio =0.05/1.0+0.079/0.55=0.19<C1.0, simultaneous exposure is not required.

Note: To maintain compliance with the FCC’s RF exposure guidelines, place the equipment at least 20cm
from nearby persons.

Result: Compliance

FCC Part 27, FCC Part 22H/24E

Page 11 of 159




Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ181017001-00C

FCC §2.1047 - MODULATION CHARACTERISTIC

According to FCC § 2.1047(d), Part 22H & 24E & 27 there is no specific requirement for digital
modulation, therefore modulation characteristic is not presented.
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ181017001-00C

FCC § 2.1046, § 22.913 (a) & § 24.232 (c); §27.50 (d) (h) - RF OUTPUT
POWER

Applicable Standard

According to FCC §2.1046 and §22.913 (a), the ERP of mobile transmitters and auxiliary test transmitters
must not exceed 7 watts.

According to FCC §2.1046 and §24.232 (C), mobile and portable stations are limited to 2 watts EIRP and
the equipment must employ a means for limiting power to the minimum necessary for successful
communications.

The peak-to-average power ratio (PAPR) of the transmitter output power must not exceed 13 dB.

According to 827.50(d), the maximum EIRP must not exceed 1Watts (30dBm) for 1710-1780MHz.
According to §27.50(h), the maximum EIRP must not exceed 2Watts (33dBm) for 2500-2570MHz.

Test Procedure
Conducted method:
The RF output of the transmitter was connected to the CMW500/CMU200 through sufficient attenuation.

CMW500
EUT Attenuator CMU200

Radiated method:

TIA 603-D section 2.2.17

Test Data

Environmental Conditions

Temperature: 25°C
Relative Humidity: 52 %
ATM Pressure: 101.0 kPa

The testing was performed by Kiki Kong on 2018-11-03.
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ181017001-00C

Conducted Power

Cellular Band (Part 22H)

Average Output Power
Test Test Se (dBm)
Mode Conditi Mod Sub = =
QUGG ode Test Low Middle High
Frequency Frequency Frequency

RMC12.2k 21.64 21.85 22.15
1 20.64 20.75 21.02
2 20.57 20.67 20.91

HSDPA
3 20.71 20.81 21.01
WCDMA 4 20.60 20.65 20.93

Normal
(Band V) 1 20.59 20.86 20.56
2 20.56 20.72 20.48
HSUPA 3 20.45 20.69 20.61
4 20.51 20.80 20.44
5 20.49 20.74 20.60
PCS Band (Part 24E)
Average Output Power
Test Test SGLL (dBm)
Mode Conditi Mod Sub - -
ROCIOL RCL Test Low Middle High
Frequency Frequency Frequency

RMC12.2k 21.66 22.36 22.15
1 20.76 21.02 20.42
2 20.63 20.93 20.42

HSDPA
3 20.89 21.06 20.54
WCDMA Normal 4 20.69 20.94 20.39
(Band I1) 1 20.65 20.90 20.49
2 20.71 20.81 20.44
HSUPA 3 20.61 20.97 20.58
4 20.59 20.79 20.41
5 20.64 20.98 20.57

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ181017001-00C

Peak-to-average ratio (PAR)

Cellular Band
Mode Channel PAR (dB) Limit (dB)
Low 2.58 13
RMC -
(BPSK) Middle 2.72 13
High 2.85 13
Low 2.83 13
HSDPA -
(160AM) Middle 2.62 13
High 2.82 13
S Low 2.88 13
HSUPA -
(BPSK) Middle 2.64 13
High 2.83 13
PCS Band
PAR Limit
Mode Channel (dB) (dB)
Low 3.74 13
RMC :
(BPSK) Middle 3.62 13
High 3.87 13
Low 3.85 13
HSDPA -
(160AM) Middle 3.63 13
High 3.85 13
Low 3.86 13
HSUPA -
(BPSK) Middle 3.62 13
High 3.86 13
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ181017001-00C

Radiated Power

Internal Antenna

WCDMA Mode:
Frequency Receiver| Turntable LS LE Suhstinted Absolute Limit | Margin
MHz)  |Reading|  Angle | Height | Polar | Level Cable | Antenna | 1 evel dB dB
(MH2) | @Buv)| Degree m) |(HV)| (@Bm) | 05 | Gain | @Bm) (dBm) | (€5)
(dB) (dB)
ERP for WCDMA Band V (Part 22H), Middle Channel
836.6 81.84 40 1.6 H 20.5 0.7 0.0 19.80 38.45 18.65
836.6 77.56 223 1.6 \% 17.6 0.7 0.0 16.90 38.45 21.55
EIRP for WCDMA Band Il (Part 24E), Middle Channel
1880.00 | 83.90 10 1.7 H 13.9 1.30 9.40 22.00 33.00 11.0
1880.00 | 85.65 296 1.0 \ 15.4 1.30 9.40 23.50 33.00 9.5
External Antenna
WCDMA Mode:
Frequency Receiver| Turntable Rx Antenna Substituted Absolute Limit | Margin
MH Reading|  Angle | Height | Polar | Level Cabl Antepna Level dB dB
( Z) (dBuV) Degree (Il’l) (H/V) (dBm) loss Gain (dBm) ( m) ( )
(dB) (dB)
ERP for WCDMA Band V (Part 22H), Middle Channel
836.6 76.18 202 1.0 H 14.8 0.7 0.0 14.10 38.45 24.35
836.6 81.69 187 1.2 \% 21.7 0.7 0.0 21.00 38.45 17.45
EIRP for WCDMA Band Il (Part 24E), Middle Channel
1880.00 | 85.66 32 1.7 H 15.6 1.30 9.40 23.70 33.00 9.3
1880.00 | 84.57 229 2.3 \ 14.3 1.30 9.40 22.40 33.00 10.6
Note:

Absolute Level = Substituted Level - Cable loss + Antenna Gain
Margin = Limit- Absolute Level

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ181017001-00C

LTE Band 4:
Maximum Output Power
Ba(lll\fllgiz()lth Modulation RB size/RB Offset Cl%;lrrlel é\fl;dndliil Cll;lz:gillel
(dBm) (dBm) (dBm)
RB Size=1, RB Offset=0 22.72 22.68 22.61
RB Size=1, RB Offset=2 22.60 22.55 22.65
RB Size=1, RB Offset=5 22.36 22.62 22.59
QPSK RB Size=3, RB Offset=0 22.44 22.41 22.39
RB Size=3, RB Offset=1 22.28 22.38 22.26
RB Size=3, RB Offset=2 22.25 22.20 22.24
RB Size=6, RB Offset=0 22.19 22.20 22.18
L4 RB Size=1, RB Offset=0 22.23 22.20 22.15
RB Size=1, RB Offset=2 22.05 22.07 22.02
RB Size=1, RB Offset=5 22.02 21.98 23.00
16QAM RB Size=3, RB Offset=0 21.81 21.77 22.93
RB Size=3, RB Offset=1 21.82 21.87 21.85
RB Size=3, RB Offset=2 21.83 21.83 21.79
RB Size=6, RB Offset=0 21.75 21.68 21.79
RB Size=1, RB Offset=0 22.83 22.77 22.86
RB Size=1, RB Offset=7 22.78 22.68 2281
RB Size=1, RB Offset=14 22.59 22.67 22.80
QPSK RB Size=8, RB Offset=0 21.90 21.89 21.92
RB Size=8, RB Offset=4 21.81 21.71 21.80
RB Size=8, RB Offset=7 21.62 21.61 21.73
RB Size=15, RB Offset=0 21.79 21.75 21.79
30 RB Size=1, RB Offset=0 2211 22.11 22.06
RB Size=1, RB Offset=7 22.14 22.04 22.04
RB Size=1, RB Offset=14 22.23 21.83 21.91
16QAM RB Size=8, RB Offset=0 20.87 20.82 20.95
RB Size=8, RB Offset=4 20.68 20.83 20.96
RB Size=8, RB Offset=7 20.44 20.64 20.86
RB Size=15, RB Offset=0 20.79 20.74 20.81

FCC Part 27, FCC Part 22H/24E Page 17 of 159




Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ181017001-00C

e ' ' Low Middle High
(MHz) Modulation RB size/RB Offset Channel Channel Channel

(dBm) (dBm) (dBm)

RB Size=1, RB Offset=0 22.88 22.81 22.91

RB Size=1, RB Offset=12 22.83 22.77 22.68

RB Size=1, RB Offset=24 22.53 22.90 22.48

QPSK RB Size=12, RB Offset=0 21.86 21.84 21.92

RB Size=12, RB Offset=6 21.89 21.77 21.71

RB Size=12, RB Offset=11 21.84 21.53 21.80

RB Size=25, RB Offset=0 21.74 21.74 21.79

>0 RB Size=1, RB Offset=0 22.00 21.59 21.66

RB Size=1, RB Offset=12 21.83 21.43 21.76

RB Size=1, RB Offset=24 21.83 21.41 21.60

16QAM RB Size=12, RB Offset=0 20.81 20.78 20.83

RB Size=12, RB Offset=6 20.79 20.71 20.69

RB Size=12, RB Offset=11 20.60 20.49 20.60

RB Size=25, RB Offset=0 20.81 20.72 20.79

RB Size=1, RB Offset=0 22.83 22.79 22.76

RB Size=1, RB Offset=24 22.76 22.81 22.67

RB Size=1, RB Offset=49 22.67 22.71 22.64

QPSK RB Size=25, RB Offset=0 21.82 21.76 21.77

RB Size=25, RB Offset=12 21.80 21.71 21.70

RB Size=25, RB Offset=24 21.89 21.59 21.56

RB Size=50, RB Offset=0 21.60 21.54 21.56

100 RB Size=1, RB Offset=0 21.70 21.67 21.66

RB Size=1, RB Offset=24 21.68 21.54 21.64

RB Size=1, RB Offset=49 21.45 21.45 21.77

16QAM RB Size=25, RB Offset=0 22.64 20.72 20.76

RB Size=25, RB Offset=12 22.54 20.54 20.60

RB Size=25, RB Offset=24 22.63 20.32 20.38

RB Size=50, RB Offset=0 20.53 20.52 20.53
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ181017001-00C

e e . _ Low Middle High
(MHz) Modulation RB size/RB Offset Channel Channel Channel

(dBm) (dBm) (dBm)

RB Size=1, RB Offset=0 22.16 22.11 22.40

RB Size=1, RB Offset=37 22.08 21.96 22.25

RB Size=1, RB Offset=74 22.05 22.05 22.26

QPSK RB Size=36, RB Offset=0 22.05 22.06 22.03

RB Size=36, RB Offset=18 22.08 22.01 21.96

RB Size=36, RB Offset=37 22.14 21.72 21.66

RB Size=75, RB Offset=0 21.90 21.90 22.04

150 RB Size=1, RB Offset=0 21.88 21.91 21.76

RB Size=1, RB Offset=37 21.84 21.88 21.61

RB Size=1, RB Offset=74 21.81 21.86 21.41

16QAM RB Size=36, RB Offset=0 21.86 21.85 22.07

RB Size=36, RB Offset=18 21.83 21.72 22.01

RB Size=36, RB Offset=37 21.59 21.59 21.84

RB Size=75, RB Offset=0 21.19 21.17 21.02

RB Size=1, RB Offset=0 22.97 22.94 22.98

RB Size=1, RB Offset=49 22.97 22.89 22.85

RB Size=1, RB Offset=99 22.83 22.85 22.82

QPSK RB Size=50, RB Offset=0 21.89 21.87 21.96

RB Size=50, RB Offset=24 21.85 21.88 21.86

RB Size=50, RB Offset=49 21.73 21.67 21.69

RB Size=100, RB Offset=0 21.80 21.79 21.89

200 RB Size=1, RB Offset=0 22.02 21.97 22.10

RB Size=1, RB Offset=49 21.95 21.89 21.91

RB Size=1, RB Offset=99 21.92 21.74 21.91

16QAM RB Size=50, RB Offset=0 20.91 20.89 21.03

RB Size=50, RB Offset=24 20.81 20.90 20.98

RB Size=50, RB Offset=49 20.55 20.75 20.90

RB Size=100, RB Offset=0 20.81 20.84 20.95
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ181017001-00C

Peak-to-average ratio (PAR)

Modulation Middl:dg;lannel Linl:i? l(fiB) Result
QPSSE(ZSRB 6.48 13 Pass
stéig())ORB 6.51 13 Pass
16Q'g‘i'\z"e§lRB 7.30 13 Pass
lGQAg/ilZSOORB 7.32 13 Pass
Internal Antenna:
QPSK:
Frequency Receiyer 2&: KA S“Cb:tl;::tedAntenna bR Limit
(MHz) ?;;il{,l)g Angle Height | Polar | Level Loss Gain (ﬁg:]l) (dBm)
Degree (m) | (H/V) | (dBm) (dB) (dB)
Middle Channel
1.4 MHz Bandwidth
1732.50 87.95 305 1.1 H 14.8 1.30 8.90 22.40 30
1732.50 90.26 322 1.7 \ 17.7 1.30 8.90 25.30 30
3 MHz Bandwidth
1732.50 87.56 224 2.4 H 14.4 1.30 8.90 22.00 30
1732.50 89.36 45 2.0 \Y 16.8 1.30 8.90 24.40 30
5 MHz Bandwidth
1732.50 87.41 315 2.4 H 14.2 1.30 8.90 21.80 30
1732.50 89.52 7 1.9 Vv 17.0 1.30 8.90 24.60 30
10 MHz Bandwidth
1732.50 87.53 268 2.5 H 14.4 1.30 8.90 22.00 30
1732.50 89.24 197 2.1 V 16.7 1.30 8.90 24.30 30
15 MHz Bandwidth
1732.50 87.16 247 2.2 H 14.0 1.30 8.90 21.60 30
1732.50 89.23 275 1.7 \ 16.7 1.30 8.90 24.30 30
20 MHz Bandwidth
1732.50 87.38 145 2.1 H 14.2 1.30 8.90 21.80 30
1732.50 89.28 3 2.0 \Y 16.7 1.30 8.90 24.30 30
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ181017001-00C

16QAM:
. Turn Rx Antenna Substituted
Frequency l;zzeali\':r table . Cable | Antenna A})Jse(:}:lte Limit
(MHz) | cipvy | Angle H;f)ht :’Ig/‘@r) (flg;') Loss | Gain | (agm) | (4BM
Degree (dB) (dB)
Middle Channel

1.4 MHz Bandwidth

1732.50 87.48 74 19 H 14.3 1.30 8.90 21.90 30

1732.50 89.36 164 1.2 \ 16.8 1.30 8.90 24.40 30
3 MHz Bandwidth

1732.50 87.12 267 1.6 H 14.0 1.30 8.90 21.60 30

1732.50 88.65 109 11 \ 16.1 1.30 8.90 23.70 30
5 MHz Bandwidth

1732.50 86.24 141 19 H 13.1 1.30 8.90 20.70 30

1732.50 89.16 37 11 \% 16.6 1.30 8.90 24.20 30
10 MHz Bandwidth

1732.50 87.05 75 25 H 13.9 1.30 8.90 21.50 30

1732.50 89.31 343 2.0 \ 16.7 1.30 8.90 24.30 30
15 MHz Bandwidth

1732.50 87.22 273 2.3 H 14.1 1.30 8.90 21.70 30

1732.50 89.25 230 1.0 \ 16.7 1.30 8.90 24.30 30
20 MHz Bandwidth

1732.50 87.41 157 18 H 14.2 1.30 8.90 21.80 30

1732.50 89.02 310 1.6 \% 16.5 1.30 8.90 24.10 30
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ181017001-00C

External Antenna:

QPSK:
Frequency Receiyer ’tl;lli)lile: K Arnne Sucb:z::tedAntenna bR Limit
(MHz) ?;;il{,l)g Angle Height | Polar | Level Loss Gain (ﬁg:]l) (dBm)
Degree (m) (H/V) | (dBm) (dB) (dB)
Middle Channel
1.4 MHz Bandwidth
1732.50 89.56 76 2.2 H 16.4 1.30 8.90 24.00 30
1732.50 91.67 43 2.0 \ 19.1 1.30 8.90 26.70 30
3 MHz Bandwidth
1732.50 89.21 342 1.7 H 16.0 1.30 8.90 23.60 30
1732.50 91.27 107 1.7 \ 18.7 1.30 8.90 26.30 30
5 MHz Bandwidth
1732.50 89.02 125 13 H 15.9 1.30 8.90 23.50 30
1732.50 91.26 306 1.9 \ 18.7 1.30 8.90 26.30 30
10 MHz Bandwidth
1732.50 88.65 330 2.1 H 155 1.30 8.90 23.10 30
1732.50 90.95 63 2.2 \ 18.4 1.30 8.90 26.00 30
15 MHz Bandwidth
1732.50 88.79 144 2.2 H 15.6 1.30 8.90 23.20 30
1732.50 90.62 182 24 \ 18.1 1.30 8.90 25.70 30
20 MHz Bandwidth
1732.50 89.14 282 1.8 H 16.0 1.30 8.90 23.60 30
1732.50 91.17 209 2.1 \ 18.6 1.30 8.90 26.20 30
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ181017001-00C

16QAM:
. Turn Rx Antenna Substituted
Frequency l;zzeali\':r table . Cable | Antenna A})Jse(:}:lte Limit
(MHz) | cipvy | Angle H;f)ht :’Ig/‘@r) (flg;') Loss | Gain | (agm) | (4BM
Degree (dB) (dB)
Middle Channel

1.4 MHz Bandwidth

1732.50 89.99 292 1.0 H 16.8 1.30 8.90 24.40 30

1732.50 91.87 189 25 \ 19.3 1.30 8.90 26.90 30
3 MHz Bandwidth

1732.500 88.24 300 1.3 H 15.1 1.30 8.90 22.70 30

1732.50 90.58 323 11 \ 18.0 1.30 8.90 25.60 30
5 MHz Bandwidth

1732.50 89.62 126 19 H 16.5 1.30 8.90 24.10 30

1732.50 90.76 39 14 \% 18.2 1.30 8.90 25.80 30
10 MHz Bandwidth

1732.50 89.24 279 2.3 H 16.1 1.30 8.90 23.70 30

1732.50 90.58 2 13 \ 18.0 1.30 8.90 25.60 30
15 MHz Bandwidth

1732.50 88.14 326 2.0 H 15.0 1.30 8.90 22.60 30

1732.50 89.54 3 19 \ 17.0 1.30 8.90 24.60 30
20 MHz Bandwidth

1732.50 90.21 176 1.7 H 17.0 1.30 8.90 24.60 30

1732.50 91.84 293 1.2 \% 19.3 1.30 8.90 26.90 30
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ181017001-00C

LTE Band 5:
Maximum Output Power
Ba(‘l‘\ggiz‘;th Modulation |  RB size/RB Offset T rEvT (et
(dBm) (dBm) (dBm)
RB Size=1, RB Offset=0 22.44 22.42 22.51
RB Size=1, RB Offset=2 22.50 22.24 22.55
RB Size=1, RB Offset=5 22.46 22.01 22.63
QPSK RB Size=3, RB Offset=0 22.68 22.65 22.68
RB Size=3, RB Offset=1 22.60 22.65 22.65
RB Size=3, RB Offset=2 22.47 2251 22.47
RB Size=6, RB Offset=0 21.50 21.45 21.42
L4 RB Size=1, RB Offset=0 21.92 21.92 21.97
RB Size=1, RB Offset=2 21.82 21.85 21.80
RB Size=1, RB Offset=5 21.75 21.86 21.89
16QAM RB Size=3, RB Offset=0 22.84 21.86 21.80
RB Size=3, RB Offset=1 22.85 21.71 21.85
RB Size=3, RB Offset=2 22.65 21.73 21.62
RB Size=6, RB Offset=0 20.70 20.70 20.75
RB Size=1, RB Offset=0 22.49 22.47 22.48
RB Size=1, RB Offset=7 22.32 22.40 22.29
RB Size=1, RB Offset=14 22.34 22.22 22.27
QPSK RB Size=8, RB Offset=0 21.57 21.60 21.67
RB Size=8, RB Offset=4 2151 21.47 21.72
RB Size=8, RB Offset=7 21.38 21.29 21.65
RB Size=15, RB Offset=0 21.64 21.62 21.68
30 RB Size=1, RB Offset=0 21.71 21.68 21.60
RB Size=1, RB Offset=7 21.73 21.63 21.49
RB Size=1, RB Offset=14 21.70 21.49 21.33
16QAM RB Size=8, RB Offset=0 20.70 20.68 20.77
RB Size=8, RB Offset=4 20.62 20.59 20.75
RB Size=8, RB Offset=7 20.67 20.73 20.58
RB Size=15, RB Offset=0 20.75 20.73 20.74
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ181017001-00C

Bandwidth ) ) Low Middle High
(MHz) Modulation RB size/RB Offset Channel Channel Channel

(dBm) (dBm) (dBm)

RB Size=1, RB Offset=0 22.73 22.66 22.75

RB Size=1, RB Offset=12 22.58 22.54 22.62

RB Size=1, RB Offset=24 22.57 22.54 22.68

QPSK RB Size=12, RB Offset=0 21.77 21.65 21.69

RB Size=12, RB Offset=6 21.75 21.65 21.69

RB Size=12, RB Offset=11 21.52 21.72 21.66

RB Size=25, RB Offset=0 21.74 21.69 21.76

>0 RB Size=1, RB Offset=0 21.95 21.89 21.92

RB Size=1, RB Offset=12 21.81 21.76 21.73

RB Size=1, RB Offset=24 21.71 21.75 21.70

16QAM RB Size=12, RB Offset=0 20.91 21.00 21.01

RB Size=12, RB Offset=6 20.83 20.95 20.87

RB Size=12, RB Offset=11 20.71 20.74 20.78

RB Size=25, RB Offset=0 20.82 20.65 20.67

RB Size=1, RB Offset=0 22.72 22.74 22.76

RB Size=1, RB Offset=24 22.71 22.65 22.75

RB Size=1, RB Offset=49 22.58 22.69 22.77

QPSK RB Size=25, RB Offset=0 21.76 21.81 21.72

RB Size=25, RB Offset=12 21.62 21.82 21.76

RB Size=25, RB Offset=24 21.62 21.56 21.66

RB Size=50, RB Offset=0 21.81 21.80 21.78

100 RB Size=1, RB Offset=0 22.21 22.21 22.28

RB Size=1, RB Offset=24 22.12 22.13 22.28

RB Size=1, RB Offset=49 22.17 22.14 22.10

16QAM RB Size=25, RB Offset=0 20.84 20.85 20.84

RB Size=25, RB Offset=12 20.64 20.65 20.88

RB Size=25, RB Offset=24 20.57 20.69 20.67

RB Size=50, RB Offset=0 20.93 20.87 20.90
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ181017001-00C

Peak-to-average ratio (PAR)

. Middle Channel PAR
Modulation (dB) Limit (dB) Result
QPSK (1RB Size) 6.26 13 Pass
QPSK (50RB Size) 6.33 13 Pass
16QAM (1RB Size) 7.21 13 Pass
16QAM (50RB Size) 7.34 13 Pass
External Antenna:
QPSK:
Frequency Receiver rtl::ig Rx Antenna Squs::utedA . Absolute Limit
; . able ntenna
(MHz) l(l(:]g(:tl\l;ig Angle Height | Polar | Level Loss Gain (I&g:ll) (dBm)
Middle Channel
1.4 MHz Bandwidth
836.5 86.27 224 2.1 H 24.9 0.7 0.0 24.20 38.45
836.5 86.55 333 1.7 \Y/ 26.6 0.7 0.0 25.90 38.45
3 MHz Bandwidth
836.5 86.18 183 15 H 24.8 0.7 0.0 24.10 38.45
836.5 86.64 15 1.8 Vv 26.6 0.7 0.0 25.90 38.45
5 MHz Bandwidth
836.5 86.21 116 1.9 H 24.8 0.7 0.0 24.10 38.45
836.5 86.77 116 1.7 Vv 26.8 0.7 0.0 26.10 38.45
10 MHz Bandwidth
836.5 86.35 8 1.9 H 25.0 0.7 0.0 24.30 38.45
836.5 86.68 260 2.3 Vv 26.7 0.7 0.0 26.00 38.45
16QAM:
Frequency Receiver rtl:;:ig Rx Antenna Squst;:utedA : Absolute Limit
: . able ntenna
(MHZz) l(‘;;ﬂ‘\‘;;; Angle Height | Polar | Level | * Gain (l&g’;l) (dBm)
Degree (m) (H/V) | (dBm) (dB) (dB)
Middle Channel
1.4 MHz Bandwidth
836.5 85.07 46 1.6 H 23.7 0.7 0.0 23.00 38.45
836.5 85.21 285 1.7 V 25.2 0.7 0.0 24.50 38.45
3 MHz Bandwidth
836.5 85.34 191 2.4 H 24.0 0.7 0.0 23.30 38.45
836.5 85.67 146 11 Vv 25.7 0.7 0.0 25.00 38.45
5 MHz Bandwidth
836.5 85.09 214 15 H 23.7 0.7 0.0 23.00 38.45
836.5 85.44 213 1.7 Vv 25.4 0.7 0.0 24.70 38.45
10 MHz Bandwidth
836.5 85.38 257 2.2 H 24.0 0.7 0.0 23.30 38.45
836.5 85.62 188 1.8 Vv 25.6 0.7 0.0 24.90 38.45
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ181017001-00C

Internal Antenna:

QPSK:
Frequency Recei.ver ;l;l:)lig e S“ij;::tedAntenna e Limit
(MHz) l(lgﬁdl\l;)g Angle Height | Polar | Level Loss Gain (ﬁ%":ll) (dBm)
Middle Channel

1.4 MHz Bandwidth
836.5 83.21 217 1.8 H 21.8 0.7 0.0 21.10 38.45
836.5 83.09 286 1.3 V 23.1 0.7 0.0 22.40 38.45

3 MHz Bandwidth
836.5 83.19 33 15 H 21.8 0.7 0.0 21.10 38.45
836.5 83.66 198 1.7 V 23.7 0.7 0.0 23.00 38.45

5 MHz Bandwidth
836.5 83.07 182 2.5 H 21.7 0.7 0.0 21.00 38.45
836.5 83.67 79 1.9 V 23.7 0.7 0.0 23.00 38.45

10 MHz Bandwidth
836.5 83.16 186 2.2 H 21.8 0.7 0.0 21.10 38.45
836.5 83.49 211 1.9 \Y/ 23.5 0.7 0.0 22.80 38.45

16QAM:
Frequency Receiyer ;l;l:)lilel e S“Cb::;::tedAntenna Absolute Limit
(MHz) l(‘(;;dl\[;)g Angle Height | Polar | Level Loss Gain (I&EV::) (dBm)
Middle Channel
1.4 MHz Bandwidth

836.5 81.42 247 1.8 H 20.0 0.7 0.0 19.30 38.45
836.5 81.65 163 1.7 Vv 21.7 0.7 0.0 21.00 38.45

3 MHz Bandwidth
836.5 81.22 107 2.4 H 19.8 0.7 0.0 19.10 38.45
836.5 81.49 87 2.5 V 21.5 0.7 0.0 20.80 38.45

5 MHz Bandwidth
836.5 81.16 95 1.3 H 19.8 0.7 0.0 19.10 38.45
836.5 81.39 246 2.3 Vv 21.4 0.7 0.0 20.70 38.45

10 MHz Bandwidth
836.5 81.01 31 1.3 H 19.6 0.7 0.0 18.90 38.45
836.5 81.62 326 1.3 Vv 21.6 0.7 0.0 20.90 38.45
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Bay Area Compliance Laborator

ies Corp. (Shenzhen)

Report No.: RSZ181017001-00C

LTE Band 7:

Ba(';‘;giz‘)“h Modulation RB size/RB Offset e o o

(dBm) (dBm) (dBm)

RB Size=1, RB Offset=0 22.93 22.96 22 54

RB Size=1, RB Offset=12 22.79 22.48 2232

RB Size=1, RB Offset=24 23.38 22.98 22.86

QPSK RB Size=12, RB Offset=0 21.99 2155 21.30

RB Size=12, RB Offset=6 22.02 2159 21.39

RB Size=12, RB Offset=11 2212 2157 2153

RB Size=25, RB Offset=0 22.04 21.60 22.30

° RB Size=1, RB Offset=0 2257 21.90 2212

RB Size=1, RB Offset=12 2252 21.83 2214

RB Size=1, RB Offset=24 22,63 21.98 2227

16QAM RB Size=12, RB Offset=0 21.80 20.98 2133

RB Size=12, RB Offset=6 21.66 2111 21.30

RB Size=12, RB Offset=11 21.60 20.96 21.39

RB Size=25, RB Offset=0 21.04 20.75 20,54

RB Size=1, RB Offset=0 22,67 22.42 22.83

RB Size=1, RB Offset=24 22.76 2236 22,65

RB Size=1, RB Offset=49 2259 22.25 22.76

QPSK RB Size=25, RB Offset=0 21.87 21.66 22.10

RB Size=25, RB Offset=12 21.89 2179 22,01

RB Size=25, RB Offset=24 21.83 2174 22.08

RB Size=50, RB Offset=0 22.04 2150 2152

10 RB Size=1, RB Offset=0 21.88 22.06 21.93

RB Size=1, RB Offset=24 21.70 2217 22.01

RB Size=1, RB Offset=49 21.80 22.26 22.02

16QAM RB Size=25, RB Offset=0 21.02 21.23 2127

RB Size=25, RB Offset=12 2118 21.16 21.09

RB Size=25, RB Offset=24 21.05 2131 21.23

RB Size=50, RB Offset=0 21.16 2057 20.68
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ181017001-00C

Bandwidth ) ) Low Middle High
(MHz) Modulation RB size/RB Offset Channel Channel Channel

(dBm) (dBm) (dBm)

RB Size=1, RB Offset=0 22.72 22.62 23.85

RB Size=1, RB Offset=37 22.64 22.70 23.61

RB Size=1, RB Offset=74 22.79 22.66 23.84

QPSK RB Size=36, RB Offset=0 21.96 21.99 22.93

RB Size=36, RB Offset=18 21.96 21.66 23.13

RB Size=36, RB Offset=37 22.10 21.88 23.05

RB Size=75, RB Offset=0 22.11 21.34 22.18

o RB Size=1, RB Offset=0 22.02 21.79 22.67

RB Size=1, RB Offset=37 21.94 21.49 22.71

RB Size=1, RB Offset=74 22.02 21.71 22.80

16QAM RB Size=36, RB Offset=0 21.13 20.97 21.94

RB Size=36, RB Offset=18 21.29 20.99 21.76

RB Size=36, RB Offset=37 21.11 21.05 21.80

RB Size=75, RB Offset=0 20.72 20.52 21.31

RB Size=1, RB Offset=0 22.76 22.97 23.57

RB Size=1, RB Offset=49 22.72 2291 23.40

RB Size=1, RB Offset=99 22.95 23.12 23.68

QPSK RB Size=50, RB Offset=0 22.02 22.18 22.76

RB Size=50, RB Offset=24 22.08 22.19 22.78

RB Size=50, RB Offset=49 22.02 22.11 22.80

RB Size=100, RB Offset=0 22.24 21.69 22.44

20 RB Size=1, RB Offset=0 22.08 22.26 22.84

RB Size=1, RB Offset=49 21.94 22.31 22.64

RB Size=1, RB Offset=99 22.13 22.29 22.97

16QAM RB Size=50, RB Offset=0 21.34 21.35 22.07

RB Size=50, RB Offset=24 21.37 21.58 22.10

RB Size=50, RB Offset=49 21.20 21.43 22.05

RB Size=100, RB Offset=0 21.29 20.76 21.51
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ181017001-00C

Peak-to-average ratio (PAR)

. Middle Channel PAR
Modulation (dB) Limit (dB) Result
QPSK (1RB
Size) 5.92 13 Pass
QPSK (100RB
Size) 5.99 13 Pass
16QAM (1RB
Size) 7.17 13 Pass
16QAM (100RB 7.26 13 Pass
Size)
EIRP:
Internal Antenna:
QPSK:
Frequency Receiver Ial;,liz Rx Antenna Substituted Absolute Limit
MH Reading Angl Height | Polar | Level (LI Antepna Level dB
( Z) (dBllV) ngle H/V) dB Loss Gain (dBm) ( m)
Degree | (M) | ( @Bm) | @B) | @)
Middle Channel
5 MHz Bandwidth
2535.00 81.95 116 2.2 H 125 2.60 10.20 20.10 33
2535.00 87.89 236 1.8 \/ 19.0 2.60 10.20 26.60 33
10 MHz Bandwidth
2535.00 82.31 126 15 H 12.8 2.60 10.20 20.40 33
2535.00 87.86 332 1.0 \/ 19.0 2.60 10.20 26.60 33
15 MHz Bandwidth
2535.00 82.25 226 1.9 H 12.8 2.60 10.20 20.40 33
2535.00 87.46 289 14 \Y 18.6 2.60 10.20 26.20 33
20 MHz Bandwidth
2535.00 82.27 212 1.9 H 12.8 2.60 10.20 20.40 33
2535.00 87.36 321 1.0 \Y 18.5 2.60 10.20 26.10 33
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ181017001-00C

16QAM:
Frequency Receiyer ;l;ul;)li::l R S“Cb:t;::tedAntenna Al Limit
(MHz) l?g];ils;g Angle Height | Polar | Level Loss Gain (E%V;l) (dBm)
Degree (m) | (HV) | (dBm) (dB) (dB)
Middle Channel
5 MHz Bandwidth
2535.00 82.56 226 2.4 H 131 2.60 10.20 20.70 33
2535.00 88.01 119 1.8 \J 19.1 2.60 10.20 26.70 33
10 MHz Bandwidth
2535.00 82.41 144 1.4 H 12.9 2.60 10.20 20.50 33
2535.00 88.25 133 2.2 \J 194 2.60 10.20 27.00 33
15 MHz Bandwidth
2535.00 82.38 212 2.1 H 12.9 2.60 10.20 20.50 33
2535.00 87.56 152 1.6 \Y 18.7 2.60 10.20 26.30 33
20 MHz Bandwidth
2535.00 82.15 61 1.6 H 12.7 2.60 10.20 20.30 33
2535.00 87.27 292 2.3 \Y 154 2.60 10.20 26.00 33
External Antenna:
QPSK:
Frequency Receiyer Ial;)liz Ao Sucb:t[l,tl:tEdAntenna sblimy Limit
(MHz) lzggils)g Angle Height | Polar | Level Loss Gain E‘;'gvel) (dBm)
Degree (m) | (H/V) | (dBm) (dB) (dB) o
Middle Channel
5 MHz Bandwidth
2535.00 83.57 39 1.8 H 14.1 2.60 10.20 21.70 33
2535.00 88.13 299 1.2 \ 19.3 2.60 10.20 26.90 33
10 MHz Bandwidth
2535.00 83.54 192 2.2 H 14.1 2.60 10.20 21.70 33
2535.00 87.26 271 1.3 \Y/ 18.4 2.60 10.20 26.00 33
15 MHz Bandwidth
2535.00 84.25 318 1.1 H 14.8 2.60 10.20 22.40 33
2535.00 87.89 121 2.0 \Y/ 19.0 2.60 10.20 26.60 33
20 MHz Bandwidth
2535.00 83.69 289 2.4 H 14.2 2.60 10.20 21.80 33
2535.00 87.92 233 1.8 \Y 19.0 2.60 10.20 26.60 33
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16QAM:
Frequency l;z:::lii\:r ;l;ul;)li::l Rx — Sucb:t;::tedAntenna A})Jse(:};te Limit
(MHz) | cipvy | Angle H;f)ht 3‘1’/‘3) (flg;') Loss | Gain | (agm) | (4Bm)
Degree (dB) (dB)
Middle Channel
5 MHz Bandwidth
2535.00 84.91 9 2.0 H 154 2.60 10.20 23.00 33
2535.00 87.21 151 1.4 \J 18.3 2.60 10.20 25.90 33
10 MHz Bandwidth
2535.00 84.96 357 1.1 H 155 2.60 10.20 23.10 33
2535.00 88.24 114 1.8 \J 194 2.60 10.20 27.00 33
15 MHz Bandwidth
2535.00 84.21 58 1.5 H 14.7 2.60 10.20 22.30 33
2535.00 87.02 346 1.1 \Y 18.1 2.60 10.20 25.70 33
20 MHz Bandwidth
2535.00 83.95 118 1.9 H 145 2.60 10.20 22.10 33
2535.00 87.28 322 1.1 \Y 18.4 2.60 10.20 26.00 33
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LTE Band 66:
Maximum Output Power
Ba(lll\fllgiz()lth Modulation RB size/RB Offset Cl%;lrrlel é\fl;dndliil Cll;lz:gillel
(dBm) (dBm) (dBm)
RB Size=1, RB Offset=0 22.70 22.68 22.61
RB Size=1, RB Offset=2 22.60 22.60 22.67
RB Size=1, RB Offset=5 22.35 22.60 22.59
QPSK RB Size=3, RB Offset=0 22.46 22.38 22.37
RB Size=3, RB Offset=1 22.29 22.35 22.23
RB Size=3, RB Offset=2 22.21 22.17 22.22
RB Size=6, RB Offset=0 22.20 22.18 22.13
L4 RB Size=1, RB Offset=0 22.24 22.20 22.12
RB Size=1, RB Offset=2 22.09 22.06 22.01
RB Size=1, RB Offset=5 22.02 21.98 23.03
16QAM RB Size=3, RB Offset=0 21.79 21.75 22.89
RB Size=3, RB Offset=1 21.83 21.89 21.85
RB Size=3, RB Offset=2 21.82 21.84 21.78
RB Size=6, RB Offset=0 21.74 21.69 21.78
RB Size=1, RB Offset=0 22.84 22.78 22.85
RB Size=1, RB Offset=7 22.81 22.68 22.80
RB Size=1, RB Offset=14 22.58 22.63 22.80
QPSK RB Size=8, RB Offset=0 21.93 21.87 21.97
RB Size=8, RB Offset=4 21.82 21.75 21.79
RB Size=8, RB Offset=7 21.61 21.61 2177
RB Size=15, RB Offset=0 21.80 21.76 21.81
30 RB Size=1, RB Offset=0 22.12 22.09 22.07
RB Size=1, RB Offset=7 22.10 22.02 22.02
RB Size=1, RB Offset=14 22.19 21.84 21.95
16QAM RB Size=8, RB Offset=0 20.89 20.83 20.93
RB Size=8, RB Offset=4 20.70 20.80 20.96
RB Size=8, RB Offset=7 20.47 20.63 20.82
RB Size=15, RB Offset=0 20.78 20.80 20.79
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L _ _ Low Middle High
(MHz) Modulation RB size/RB Offset Channel Channel Channel

(dBm) (dBm) (dBm)

RB Size=1, RB Offset=0 22.86 22.85 22.86

RB Size=1, RB Offset=12 22.82 22.79 22.68

RB Size=1, RB Offset=24 22.54 22.88 22.46

QPSK RB Size=12, RB Offset=0 21.84 21.85 21.88

RB Size=12, RB Offset=6 21.86 21.73 21.73

RB Size=12, RB Offset=11 21.87 21.53 21.79

RB Size=25, RB Offset=0 21.77 21.77 21.80

>0 RB Size=1, RB Offset=0 22.02 21.63 21.67

RB Size=1, RB Offset=12 21.84 21.41 21.74

RB Size=1, RB Offset=24 21.84 21.43 21.59

16QAM RB Size=12, RB Offset=0 20.82 20.77 20.82

RB Size=12, RB Offset=6 20.80 20.73 20.67

RB Size=12, RB Offset=11 20.57 20.49 20.61

RB Size=25, RB Offset=0 20.75 20.73 20.79

RB Size=1, RB Offset=0 22.83 22.79 22.74

RB Size=1, RB Offset=24 22.76 22.83 22.66

RB Size=1, RB Offset=49 22.66 22.71 22.65

QPSK RB Size=25, RB Offset=0 21.80 21.77 21.76

RB Size=25, RB Offset=12 21.80 21.72 21.65

RB Size=25, RB Offset=24 21.89 21.58 21.52

RB Size=50, RB Offset=0 21.57 21.58 21.58

100 RB Size=1, RB Offset=0 21.70 21.66 21.66

RB Size=1, RB Offset=24 21.63 21.55 21.67

RB Size=1, RB Offset=49 21.44 21.42 21.72

16QAM RB Size=25, RB Offset=0 22.64 20.69 20.78

RB Size=25, RB Offset=12 22.55 20.51 20.57

RB Size=25, RB Offset=24 22.63 20.30 20.36

RB Size=50, RB Offset=0 20.51 20.52 20.56
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Bandwidth ) ) Low Middle High
(MHz) Modulation RB size/RB Offset Channel Channel Channel

(dBm) (dBm) (dBm)

RB Size=1, RB Offset=0 22.15 22.07 22.39

RB Size=1, RB Offset=37 22.05 21.95 22.24

RB Size=1, RB Offset=74 22.06 22.04 22.26

QPSK RB Size=36, RB Offset=0 22.03 22.04 22.04

RB Size=36, RB Offset=18 22.10 21.99 21.93

RB Size=36, RB Offset=37 22.12 21.69 21.63

RB Size=75, RB Offset=0 21.91 21.94 22.04

190 RB Size=1, RB Offset=0 21.87 21.87 21.74

RB Size=1, RB Offset=37 21.87 21.86 21.59

RB Size=1, RB Offset=74 21.84 21.83 21.44

16QAM RB Size=36, RB Offset=0 21.86 21.83 22.05

RB Size=36, RB Offset=18 21.83 21.72 22.04

RB Size=36, RB Offset=37 21.58 21.59 21.87

RB Size=75, RB Offset=0 21.19 21.16 20.99

RB Size=1, RB Offset=0 22.83 22.93 23.01

RB Size=1, RB Offset=49 22.97 22.88 22.86

RB Size=1, RB Offset=99 22.84 22.88 22.80

QPSK RB Size=50, RB Offset=0 21.90 21.84 21.99

RB Size=50, RB Offset=24 21.82 21.86 21.92

RB Size=50, RB Offset=49 21.67 21.71 21.66

RB Size=100, RB Offset=0 21.82 21.83 21.88

200 RB Size=1, RB Offset=0 22.03 21.99 22.10

RB Size=1, RB Offset=49 21.96 21.89 21.90

RB Size=1, RB Offset=99 21.97 21.74 21.92

16QAM RB Size=50, RB Offset=0 20.91 20.88 21.02

RB Size=50, RB Offset=24 20.80 20.86 21.03

RB Size=50, RB Offset=49 20.56 20.74 20.90

RB Size=100, RB Offset=0 20.81 20.81 20.95
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Peak-to-average ratio (PAR)

Modulation Middl:dg;lannel Linl:i? l(fiB) Result
QP%*;SRB 6.17 13 Pass
stéig())ORB 6.41 13 Pass
16Q'g‘i'\z"e§lRB 7.28 13 Pass
16QA2’i'ZSOORB 7.44 13 Pass
Internal Antenna:
QPSK:
Frequency Receiyer 2&: KA S“Cb:tl;::tedAntenna bR Limit
(MHz) ?;;il{,l)g Angle Height | Polar | Level Loss Gain (ﬁg:]l) (dBm)
Degree (m) | (H/V) | (dBm) (dB) (dB)
Middle Channel
1.4 MHz Bandwidth
1745.00 86.61 214 1.4 H 13.4 1.30 8.90 21.00 30
1745.00 81.03 150 15 \ 8.5 1.30 8.90 16.10 30
3 MHz Bandwidth
1745.00 86.27 121 1.4 H 13.1 1.30 8.90 20.70 30
1745.00 80.74 65 2.3 \Y 8.2 1.30 8.90 15.80 30
5 MHz Bandwidth
1745.00 85.89 344 25 H 12.7 1.30 8.90 20.30 30
1745.00 80.26 57 2.0 Vv 1.7 1.30 8.90 15.30 30
10 MHz Bandwidth
1745.00 86.12 147 15 H 13.0 1.30 8.90 20.60 30
1745.00 80.27 330 1.9 \ 7.7 1.30 8.90 15.30 30
15 MHz Bandwidth
1745.00 85.77 9 1.6 H 12.6 1.30 8.90 20.20 30
1745.00 80.33 289 1.3 \ 7.8 1.30 8.90 15.40 30
20 MHz Bandwidth
1745.00 85.69 208 2.0 H 12.5 1.30 8.90 20.10 30
1745.00 80.41 326 1.1 \ 7.8 1.30 8.90 15.40 30
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16QAM:
. Turn Rx Antenna Substituted
Frequency l;zzeali\':r table . Cable | Antenna A})Jse(:}:lte Limit
(MHz) | cipvy | Angle H;f)ht :’Ig/‘@r) (flg;') Loss | Gain | (agm) | (4BM
Degree (dB) (dB)
Middle Channel

1.4 MHz Bandwidth

1745.00 86.83 115 17 H 13.7 1.30 8.90 21.30 30

1745.00 81.26 194 11 \ 8.7 1.30 8.90 16.30 30
3 MHz Bandwidth

1745.00 86.53 325 2.1 H 134 1.30 8.90 21.00 30

1745.00 80.86 32 2.1 \ 8.3 1.30 8.90 15.90 30
5 MHz Bandwidth

1745.00 85.63 172 2.2 H 125 1.30 8.90 20.10 30

1745.00 80.54 257 1.6 \% 8.0 1.30 8.90 15.60 30
10 MHz Bandwidth

1745.00 85.37 73 1.6 H 12.2 1.30 8.90 19.80 30

1745.00 80.49 207 1.4 \% 7.9 1.30 8.90 15.50 30
15 MHz Bandwidth

1745.00 86.13 301 1.0 H 13.0 1.30 8.90 20.60 30

1745.00 80.67 216 1.2 \ 8.1 1.30 8.90 15.70 30
20 MHz Bandwidth

1745.00 85.93 250 2.2 H 12.8 1.30 8.90 20.40 30

1745.00 80.66 326 2.0 \ 8.1 1.30 8.90 15.70 30
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External Antenna:

QPSK:
Frequency Receiyer ’tl;lli)lile: K Arnne Sucb:z::tedAntenna bR Limit
(MHz) ?;;il{,l)g Angle Height | Polar | Level Loss Gain (ﬁg:]l) (dBm)
Degree (m) (H/V) | (dBm) (dB) (dB)
Middle Channel
1.4 MHz Bandwidth
1745.00 81.33 25 2.1 H 8.2 1.30 8.90 15.80 30
1745.00 86.27 178 2.3 \% 13.7 1.30 8.90 21.30 30
3 MHz Bandwidth
1745.00 80.93 174 2.0 H 7.8 1.30 8.90 15.40 30
1745.00 85.84 197 15 \ 13.3 1.30 8.90 20.90 30
5 MHz Bandwidth
1745.00 80.77 65 1.8 H 7.6 1.30 8.90 15.20 30
1745.00 85.44 193 2.4 \ 12.9 1.30 8.90 20.50 30
10 MHz Bandwidth
1745.00 81.13 44 14 H 8.0 1.30 8.90 15.60 30
1745.00 86.11 95 2.3 \ 135 1.30 8.90 21.10 30
15 MHz Bandwidth
1745.00 80.53 86 11 H 7.4 1.30 8.90 15.00 30
1745.00 85.79 156 1.6 \ 13.2 1.30 8.90 20.80 30
20 MHz Bandwidth
1745.00 80.50 149 11 H 7.3 1.30 8.90 14.90 30
1745.00 85.48 227 17 \ 129 1.30 8.90 20.50 30
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16QAM:
. Turn Rx Antenna Substituted
Frequency l;zzeali\':r table . Cable | Antenna A})Jse(:}:lte Limit
(MHz) | cipvy | Angle H;f)ht :’Ig/‘@r) (flg;') Loss | Gain | (agm) | (4BM
Degree (dB) (dB)
Middle Channel

1.4 MHz Bandwidth

1745.00 81.03 338 2.0 H 7.9 1.30 8.90 15.50 30

1745.00 85.69 235 1.2 \ 13.1 1.30 8.90 20.70 30
3 MHz Bandwidth

1745.00 80.83 104 1.7 H 7.7 1.30 8.90 15.30 30

1745.00 85.46 14 14 \ 129 1.30 8.90 20.50 30
5 MHz Bandwidth

1745.00 80.59 310 1.2 H 7.4 1.30 8.90 15.00 30

1745.00 85.39 167 2.1 \% 12.8 1.30 8.90 20.40 30
10 MHz Bandwidth

1745.00 80.19 213 1.0 H 7.0 1.30 8.90 14.60 30

1745.00 84.99 328 2.2 \ 124 1.30 8.90 20.00 30
15 MHz Bandwidth

1745.00 80.71 227 2.4 H 7.5 1.30 8.90 15.10 30

1745.00 85.26 180 25 \ 12.7 1.30 8.90 20.30 30
20 MHz Bandwidth

1745.00 80.45 283 18 H 7.3 1.30 8.90 14.90 30

1745.00 85.62 197 1.2 \% 13.1 1.30 8.90 20.70 30

Note:

All above data were tested with no amplifier
Absolute Level = Substituted Level - Cable loss + Antenna Gain
Margin = Limit- Absolute Level
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FCC §2.1049, §22.917, §22.905 & §24.238 & §27.53 - OCCUPIED
BANDWIDTH

Applicable Standard
FCC 47 §2.1049, 8§22.917, §22.905, §24.238 and §27.53.

Test Procedure

The RF output of the transmitter was connected to the simulator and the spectrum analyzer through
sufficient attenuation.

The resolution bandwidth of the spectrum analyzer was set at 1% to 5% of the anticipated emission
bandwidth and the 26 dB & 99% bandwidth was recorded.

EUT Splitter Signal Analyzer

Universal Radio
Communication

Tester
Test Data
Environmental Conditions
Temperature: 24~25 C
Relative Humidity: 51~52 %
ATM Pressure: 101.0~101.2 kPa

The testing was performed by Kiki Kong from 2018-10-24 to 2018-11-07.

EUT operation mode: Transmitting
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Test Result: Compliance. Please refer to the following tables and plots.

Cellular Band (Part 22H)

Frequenc 99% Occupied 26 dB Emission
Mode (D‘}Hz) y Bandwidth Bandwidth
(MHz) (MHz)
RMC (BPSK) 836.6 4.151 4.744
HSUPA (BPSK) 836.6 4.167 4.744
HSDPA (16QAM) 836.6 4.167 4.744
PCS Band (Part 24E)
Frequenc 99% Occupied 26 dB Emission
Mode (D(/}Hz) Y Bandwidth Bandwidth
(MHz) (MHz)
RMC (BPSK) 1880.0 4.119 4712
HSUPA (BPSK) 1880.0 4.135 4712
HSDPA (16QAM) 1880.0 4.135 4712
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Cellular Band (Part 22H)

26 dB Emissions &99% Occupied Bandwidth for RMC (BPSK) Mode

® “RBW 100 kHz Delta 1 [T1 ]
“VBW 300 kHz -0.17 dB

Ref 34.5 dBm “Att 15 dB SWT 5 ms . 743589744 MHz

IS

=

offgset 14)5 dB OBW [4.150641026 MHZ”

[-30 TarRgr T [T T

-7.91 dem|IEM

834.244230769 MHz
Temp{t Tt oWl

-88 dBm
T2 LVL
834.532692308 MHz

k1o 72
Temp |2 [T1 OgwW]
-90 dBm
Lo 42 5 3 MH:
é \l

D2 - .5 dBm

B /J 1&
=20

L 0"\ /\JA/ mu\"/w\k i N

I 20 D1 18.5dBm

MAXH Hhm+«¢m.u»w”&/"wﬁnflwhwﬁxk

I Ay
t-40
-50
-60
Center 836.6 MHz 1 MHz/ Span 10 MHz

Date: 24.0CT.2018 19:42:05

26 dB Emissions &99% Occupied Bandwidth for HSUPA (BPSK) Mode

® “RBW 100 kHz Delta 1 [T1 ]
“VBW 300 kHz ~0.69 dB
Ref 30 dBm “Att 15 dB SWT 5 ms 4.743589744 MHz
30 Offset 14)5 dB OBW |4.166666667 MHz
Markqr 1 [T1[]
| 50 -9.60 dBm
olasm 834244230769 MHz
D1 15.6 M»‘*"\M.MMM’\ Temp |1 [T1 oBw]
i, 1M

Iy

]

| B
7 -
834.532692308 MHz

Temp [2 [T1 oBw]

Lo { _

T5—dBm
\\ 838.699358974 MHz
il

S [m I
| 20 P

Center 836.6 MHz 1 MHz/ Span 10 MHz

Date: 24.0CT.2018 20:12:20
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26 dB Emissions &99% Occupied Bandwidth for HSDPA (16QAM) Mode

®

*RBW 100 kHz

Delta 1 [T1 ]

izl | A |

*VBW 300 kHz -1.77 dB
Ref 30 dBm *Att 15 dB *SWT 100 ms 4.743589744 MHz
30 Offset 1415 dB OBW (4.166666667 MHz
Markgr 1 [T1]|]
Loo —g.11
D1 16.9|dBm 844 2442 69 MH
LTV N Temp |1 [T1 OBW]
Lo 1 T2 1 66 dp,
834.532692308 MHz
Temp |2 [T1 OgwW]
o —O6—dBm
\1 838.699358974 MHz
oo D2 -P.1 dBm .L(
~-20 f\/’n‘v \ﬂ
F--30 WA' \/ﬂ\ﬂh/w\.wv,m\\l
-40
~-50
~-60
-70
Center 836.6 MHz 1 MHz/ Span 10 MHz
Date: 24.0CT.2018 20:40:25
PCS Band (Part 24E)

26 dB Emissions &99% Occupied Bandwidth for RMC (BPSK) Mode

® “RBW 100 kHz Delta 1 [T1 ]
“VBW 300 kHz -1.10 dB
Ref 34.5 dBm *“Att 15 dB SWT 5 ms 4.711538462 MHz
Offget 14|5 dB OBW [4.118589744 MHZ"
[~30 Warkgr T LTI [T
-6.66
2 1.87766(256 GHz
1 P D1 18 dim T PR ZWaY: e
1 )
M\,ﬂmm 6 dom
1o L 12 1.877948718 GHz
Temp [2 [T1 OBW]
-41 dBm
0o 1 Q6430 GH.
%/ \1
D2 -B dBm
--10 /\]’ T\/\
I--20 /\/ \h
|t eV
I--40.
I--50:
I--60:
Center 1.88 GHz 1 MHz/ Span 10 MHz
Date: 24.0CT.2018 19:46:27

dBm

FCC Part 27, FCC Part 2

2H/24E

Page 43 of 159




Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ181017001-00C

26 dB Emissions &99% Occupied Bandwidth for HSUPA (BPSK) Mode

® “RBW 100 kHz Delta 1 [T1 ]
“VBW 300 kHz -1.88 dB

Ref 30 dBm “Att 15 dB SWT 5 ms -711538462 MHz

30 Offset 145 dB OBW (4.13461%385 MHz
Markgr 1 [T1(]
20 -8.08 dBm

877660256 GH

D1 16.7|dBm
WW'\M‘”‘*M\ Temp |1 [T1 oBw]
Lo & T
LvL
r 877948718 GHz
Temp |2 [T1 ogw]

o T63—dBm
{ \ -882083333 GHz
\L
=10 D, S“L:/m \/\
—-20

/,\/ 308
A I
JAJ""

IS

=
)

=y

=

—-50

—-60

-70

Center 1.88 GHz 1 MHz/ Span 10 MHz

Date: 24.0CT.2018 20:10:04

26 dB Emissions &99% Occupied Bandwidth for HSDPA (16QAM) Mode

® “RBW 100 kHz Delta 1 [T1 ]
“VBW 300 kHz -2.25 dB
Ref 30 dBm *Att 15 dB *SWT 100 ms 4.711538462 MHz
30 Offset 1415 dB OBW (4.13461%385 MHz
Markgr 1 [T1]|] “
20 =1.43 dBm

D1 17.3|dBm -8+ 25 H:
1 PK| 7/ SO YNPIRG NI W Temp |1 [T1 oBW]
AxH I I B T2 432 4

I LVL
1.877948718 GHz
Temp |2 [T1 OBW]

—0 6B
1.882083333 GHz
D2 -B.7 dBm

&

L 20 f'“/
el WW w

—-30 2 —\_h

—-60

-70

Center 1.88 GHz 1 MHz/ Span 10 MHz

Date: 24.0CT.2018 20:41:44
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LTE Band 4: (Middle Channel)

Bandwidth 99% Occupied 26 dB Emission
(MHz) Modulation Bandwidth Bandwidth
(MH2z) (MHz)
QPSK 1.108 1.297
14
16QAM 1.104 1.315
QPSK 2.702 2.939
3.0
16QAM 2.692 2.958
QPSK 4,535 5.016
5.0
16QAM 4,519 5.010
QPSK 8.942 9.776
10.0
16QAM 8.942 9.615
QPSK 13.462 14.439
15.0
16QAM 13.365 14.567
QPSK 17.885 18.990
20.0
16QAM 17.821 19.103
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QPSK (1.4 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® “RBW 30 kHz Delta 1 [T1 ]
“VBW 100 kHz -1.36 dB
Ref 30 dBm “Att 15 dB SWT 15 ms 1.296794872 MHz
30 Off$et 14]5 dB OBW |1.108333333 MHz
Markgr 1 [T1]]
| >0 -9.38 dBm
1.731849359 GHz
D1 16.2|dBm
WMMWZ Temp [1 [T1 OBW]
vAxH I I 95 dB

=y

-731943590 GHz
Temp |2 [T1 OBW]

L1/ \

L .
A Pl |

k= aBm
-733051923 GHz

T
o
D
ﬁl\
=]
=

—-50

—-60

-70

Center 1.7325 GHz 280 kHz/ Span 2.8 MHz

Date: 25.0CT.2018 00:18:20

16-QAM (1.4 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® *RBW 30 kHz Delta 1 [T1 ]
*VBW 100 kHz -0.64 dB

Ref 30 dBm *Att 15 dB SWT 15 ms .314743590 MHz

-

30 Offget 14]5 dB OBW [1.103846154 MHz
Markgr 1 [T1|]

-10.50 dBm
731844872 GHz

D1 15.5|dB
" F/\/\f\,\/\,\,\,/“"’\AA/\_,w-\,\/v,\,f\v\,\ Temp |1 [T1 OBW]
h %2 4 gs as

.731948077 GHz
Temp |2 [T1 OgW]

0 o2
-733051923 GHz
1
F=10 2 *LU,b/]Bm \\
=-20 \
U\/J\)\w/ m 308
|

ke awsad] e

20

=y

=
)

=y

=y

-70

Center 1.7325 GHz 280 kHz/ Span 2.8 MHz

Date: 25.0CT.2018 00:17:29
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QPSK (3.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® *RBW 30 kHz Delta 1 [T1 ]
*VBW 100 kHz -0.52 dB
Ref 30 dBm “Att 15 dB SWT 30 ms 2.939102564 MHz
30 Offget 145 dB OBW (2.701923077 MHz
Markgr 1 [T1]|]
L20 -11.09 dBm

=y

.731032051 GHz

D1 14.1|dBm Femp1+— T o
Lio L0 TIVEVIION VU PR U0 "R e 46

P v
1.731153846 GHz
Temp |2 [T1 OogwW]
O -89 dBm
\l 1.73385%769 GHz
=10 T
D2 —11.9/dBm ,\

=-20: \«‘
3DB
L

mw """M

Center 1.7325 GHz 600 kHz/ Span 6 MHz

Date: 25.0CT.2018 00:20:24

16-QAM (3.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® *RBW 30 kHz Delta 1 [T1 ]
*VBW 100 kHz -0.18 dB

Ref 30 dBm “Att 15 dB SWT 30 ms .958333333 MHz

N

30 Offget 14]5 dB OBW [2.692307692 MHz
Markgr 1 [T1]|]
-13.83 dBm

k20
1.731032051 GHz
o1 12.3|dBm Temp |1 [T1 OBW]
VAXH I - -3 A Al P g ols 12 -85 dBw
VAN AV WA RSt VAV TTAS S Av At LVL
1.731153846 GHz
Temp [2 [T1 OBW]

o 77 dBm
4/ \ 1.73384¢154 GHz

F-10 T
D2 -[13. 7fdsm

F-20
A/ 3DB
k_30 dor

k-40

~-50

~-60

-70

Center 1.7325 GHz 600 kHz/ Span 6 MHz

Date: 25.0CT.2018 00:19:23
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ181017001-00C

QPSK (5.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® *RBW 100 kHz Delta 1 [T1 ]
*VBW 300 kHz -2.74 dB
Ref 30 dBm *Att 15 dB SWT 5 ms 5.016025641 MHz
30 Offset 145 dB OBW (4.53525¢410 MHz
Markgr 1 [T1]|]
oo —1.95 dBm
D1 15.6|dBm 1.7300164026 GHz
%M@MWMW T3emp |1 [T1 OBW]
MAXH L1o % 1 o,
1.73024(0385 GHz v
Temp |2 [T1 OgW]
o

76 dBm
\ 1.73477%641 GHz
1

mmv*'“"/ \’\M%MM. ‘"’”’

F--30 VoG

Center 1.7325 GHz 1 MHz/ Span 10 MHz

Date: 25.0CT.2018 00:24:05

16-QAM (5.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® “RBW 100 kHz Delta 1 [T1 ]
*VBW 300 kHz -1.25 dB
Ref 30 dBm “Att 15 dB SWT 5 ms 5.009615385 MHz
30 Offget 14]5 dB OBW [4.51923(¢769 MHz
Markgr 1 [T1]|]
koo -9.50 dBm
1.72999(385 GH
DL 15-6)dBm ISV SRR AV P 1 [T1 ogw] -
emp W
VAXH ] M”\Ig oo e
10 - =
1.730240385 GHzf
Temp |2 [T1 OBW]
o —2A—dBm
1.734759615 GHz
1
F-10 —w,] oBm] \
I \M
J \A.J\A\W 3DB
L 0 o™ M A
W P
-40
-50
--60
-70
Center 1.7325 GHz 1 MHz/ Span 10 MHz

Date: 25.0CT.2018 00:23:17
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ181017001-00C

QPSK (10.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® *RBW 100 kHz Delta 1 [T1 ]
*VBW 300 kHz -1.86 dB
Ref 30 dBm “ ALt 15 dB SWT 10 ms 9.775641026 MHz
30 Offset 145 dB OBW (8.942307692 MHz
Markgr 1 [T1]|]
oo -12.02 dBm
1.727628205 GHz
Temp |1 [T1 OBW
D1 12.9|dBm pll | W1
Lo A YN, A AL 64—dB
LI
1.728044872 GHz
Temp |2 [T1 OogwW]
O B
J 1.736987179 GHz

F-10 &
D2 713,1}d8m

=20
./ \ 3DB
L_s0 o

Center 1.7325 GHz 2 MHz/ Span 20 MHz

Date: 25.0CT.2018 00:26:08

16-QAM (10.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® *RBW 100 kHz Delta 1 [T1 ]
*VBW 300 kHz -1.27 dB

Ref 30 dBm “Att 15 dB SWT 10 ms .615384615 MHz

©

30 Offget 14]5 dB OBW (8.942307692 MHz
Markgr 1 [T1]|]
-12.35 dBm

=20
1.727724359 GHz
D1 13 dBm Temp |1 [T1 0Rw}
i I S AT U YO N IR 401 dss
ey M aadCiv LVL
1.728044872 GHz
Temp [2 [T1 ogw]
O

B ei=uu
\ 1.736987179 GHz

[ D2 -13 d?\ I

~-50

~-60

-70

Center 1.7325 GHz 2 MHz/ Span 20 MHz

Date: 25.0CT.2018 00:25:03
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ181017001-00C

QPSK (15.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® *RBW 200 kHz Delta 1 [T1 ]
*VBW 500 kHz 0.38 dB
Ref 30 dBm *Att 15 dB SWT 2.5 ms 14.439102564 MHz
30 Offset 145 dB OBW 13.461538462 MHz
Markgr 1 [T1]|]
oo -11.21 dBm
1.72532(0513 GHz
D1 14.9|dBm Temp [T LTI OBW]
Lo }MWWM T2 o
LVL
1.725817308 GHz
Temp |2 [T1 OogwW]
o —35—dBm
\‘ 1.739278846 GHz

f=10: D2 111%1}% t‘
=20
\ 3DB

PV e UWW

Center 1.7325 GHz 3 MHz/ Span 30 MHz

Date: 25.0CT.2018 00:27:35

16-QAM (15.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® *RBW 200 kHz Delta 1 [T1 ]
*VBW 500 kHz -0.62 dB
Ref 30 dBm “Att 15 dB SWT 2.5 ms 14.567307692 MHz
30 Offset 1415 dB OBW 13.365384615 MHz

Markgr 1 [T1]|]
-12.25 dBm

k20
1.72524(0385 GHz
T JoY: 1!
D1 12.7|dBm rolemp [1 [Tl OBW]
AxH RN Tl AV A N A 4 .92 dBg
LVL
1.725865385 GHz
Temp [2 [T1 OBW]
o —75—dBm
‘/ \ 1.73923¢769 GHz
F-10 \1
D2 —13.3]d8m \

k-40

~-50

~-60

-70

Center 1.7325 GHz 3 MHz/ Span 30 MHz

Date: 25.0CT.2018 00:28:38
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ181017001-00C

QPSK (20.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® *RBW 200 kHz Delta 1 [T1 ]
*VBW 500 kHz -1.48 dB
Ref 30 dBm *Att 15 dB SWT 2.5 ms 18.990384615 MHz
30 Offget 145 dB OBW 17.88461%385 MHz
Markgr 1 [T1]|]
oo -11.56 _dBm
1.72306(0897 GHz
Temp {1 [T1 oBW}
e D1 13.3[dBm — hv‘“{‘JM P AR T 63 dB .
1.723589744 GHz

Temp |2 [T1 OogwW]
—65 B

-741474359 GHz

o

D2 -p2.7

] L \
YT

Bm

|
=

Center 1.7325 GHz 4 MHz/ Span 40 MHz

Date: 25.0CT.2018 00:29:33

16-QAM (20.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® *RBW 200 kHz Delta 1 [T1 ]
*VBW 500 kHz -0.31 dB
Ref 30 dBm “Att 15 dB SWT 2.5 ms 19.102564103 MHz
30 Offset 1415 dB OBW 17.820512821 MHz

Markgr 1 [T1]|]
-13.76 dBm

k20
1.723014821 GHz
o1 12.3|dBm Tolemp |1 [T1 0gw]
VAXH I I - T1 .J....M.J\Mﬂuw,\ |- 1156 dBn
R A LVL
1.723653846 GHz
Temp [2 [T1 ogw]
o —96—dBm
k 1.741474359 GHz

D2 -13.7

o i

k-40

~-50

~-60

-70

Center 1.7325 GHz 4 MHz/ Span 40 MHz

Date: 25.0CT.2018 00:30:37
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ181017001-00C

LTE Band 5: (Middle Channel)

Bandwidth 99% Occupied 26 dB Emission
(MHz) Modulation Bandwidth Bandwidth

(MHz) (MHz)
QPSK 1.104 1.301

14
16QAM 1.104 1.315
QPSK 2.692 2.942

3.0
16QAM 2.702 2.981
QPSK 4,503 5.000

5.0
16QAM 4519 5.048
QPSK 8.942 0.744

10.0
16QAM 8.942 0.647
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ181017001-00C

QPSK (1.4 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

®

=
)

Date:

*RBW 30 kHz

Delta 1 [T1 ]

*VBW 100 kHz -0.97 dB
Ref 30 dBm *Att 15 dB SWT 15 ms 1.301282051 MHz
30 Offset 145 dB OBW (1.10384¢154 MHz
Markgr 1 [T1]|]
oo —-8.97 dBm
835 .85 MHz
D1 16.2|dBm
ffnf\vuu\pVJ*V«ﬂ,\ﬂ)\fxquulwﬂxﬂ\ Temp |1 [T1 OBW]
Lo 1 2 22 dg,
LVL
k 835.94807¢923 MHz
\ Temp |2 [T1 OgW]
o T65 OB
! \ 837.051923077 MHz
1
=10 D2 8 ddm
/ b\h 3DB
W el g
-40
~-50
~-60
-70
Center 836.5 MHz 280 kHz/ Span 2.8 MHz

25.0CT.2018 00:14:18

16-QAM (1.4 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

@

=
)

*RBW 30 kHz

Delta 1 [T1 ]

*VBW 100 kHz -0.84 dB
Ref 30 dBm *Att 15 dB SWT 15 ms 1.314743590 MHz
30 Offset 1415 dB OBW (1.103846154 MHz
Markgr 1 [T1]|]
20 -9.64 dBm
D1 15.9|dBm 835.840384615 MHz
MMWM Temp [1 [T1 Ogw]
10 - \[2 30 dg;
LVL
t 835.943589744 MHz
Temp |2 [T1 OgW]
o TS5 dBm
837.04743%897 MHz
1
1 b2 ho1 s
/ V\ 308
YW Tala T e
-40
~-50
~-60
-70
Center 836.5 MHz 280 kHz/ Span 2.8 MHz

Date: 25.0CT.2018 00:15:27
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ181017001-00C

QPSK (3.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® *RBW 30 kHz Delta 1 [T1 ]
*VBW 100 kHz -3.17 dB
Ref 30 dBm *Att 15 dB SWT 30 ms 2.942307692 MHz
30 Offget 145 dB OBW (2.692307692 MHz
Markgr 1 [T1]|]
oo -11.01 dBm
835.038461538 MHz
D1 14.1|dBm Fem
Toremp [ ET T ofwY
L1o S LI DUV MW PP \/\.w.ﬂ-..rk/\ EPENTIPRRS AT 4 31 do
LVL
835.15384¢154 MHz
Temp |2 [T1 OogwW]
o —ASOBm

7.846153846 MHz

3DB

\ e
D2 —fL1-9 [dBm 'K

Center 836.5 MHz 600 kHz/ Span 6 MHz

Date: 25.0CT.2018 00:11:43

16-QAM (3.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® *RBW 30 kHz Delta 1 [T1 ]
*VBW 100 kHz -1.27 dB

Ref 30 dBm “Att 15 dB SWT 30 ms -980769231 MHz

N

30 Offget 14]5 dB OBW [2.701923077 MHz
Markgr 1 [T1]|]
-13.92 dBm

20
835.02884¢154 MHz
o1 12.1|dBm Temp |1 [T1 08wl
MAXH B IPPS - ) Al A4 A n A o Im 71 dBr
VALY A e A VATl vy A A7) LVL
835.15384¢154 MHz
Temp [2 [T1 oBw]

I A8
/ \ 837.855769231 MHz

~-10
D2 -f13. QidBm

- T

~-50

~-60

-70

Center 836.5 MHz 600 kHz/ Span 6 MHz

Date: 25.0CT.2018 00:12:46
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ181017001-00C

QPSK (5.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® “RBW 100 kHz Delta 1 [T1 ]
“VBW 300 kHz -1.82 dB
Ref 30 dBm “Att 15 dB SWT 5 ms 5.000000000 MHz
30 Off§et 14]5 dB OBW [4.50320%128 MHz
Markgr 1 [T1]|]
oo -9.35 dBm
o1 15.4| s 834.016024641 MHz
- T WMMMMA/\IZ’emp 1 [T1 oBw]
Lo PRy i -z0-as
LVL
834.25641(256 MHz
Temp [2 [T1 oBw]
Fo

TI-2SdBm
\1‘1 838.75961%385 MHz

F=10 D —LU.7cnjm \

=-30: /\ / \ ML‘;A.:UM'.AH -M{\\KIM

3DB

Center 836.5 MHz 1 MHz/ Span 10 MHz

Date: 25.0CT.2018 00:06:47

16-QAM (5.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® *RBW 100 kHz Delta 1 [T1 ]
*VBW 300 kHz -0.73 dB
Ref 30 dBm “Att 15 dB SWT 5 ms 5.048076923 MHz
30 Offget 14]5 dB OBW [4.51923(¢769 MHz
Markgr 1 [T1]|]
20 -10.74 dBm

833.983974359 MHz

D1 14.5|dBm Temp [T LTI OgwT
g |, %M,‘W_Mr\n"‘“\ﬁﬂ\"k TNy MW"J"“’»@“\'_FZ .
LVL
834.25641(0256 MHz
Temp |2 [T1 oBW]

I

—82—dBm
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L
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~-50

~-60

-70

Center 836.5 MHz 1 MHz/ Span 10 MHz

Date: 25.0CT.2018 00:08:05
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ181017001-00C

QPSK (10.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® *RBW 100 kHz Delta 1 [T1 ]
*VBW 300 kHz 0.10 dB
Ref 30 dBm *Att 15 dB SWT 10 ms 9.743589744 MHz
30 Offget 145 dB OBW (8.942307692 MHz
Markgr 1 [T1]|]
oo —-12.00 dBm

831.62820%128 MHz

1 P4 D1 13.4|dBm Falemp |1 FT1 OBWY
C1o i INUIN WPOPTYIN NIV S o 16 dB
LVL
832.044871795 MHz
Temp |2 [T1 OogwW]
o TO-O6dBm
J/ \ 840.987179487 MHz
F-10 T
D2 712.6]d8m \

~-20
/ \ 3DB
L _30. 4

.l»ll/ PV A b

Center 836.5 MHz 2 MHz/ Span 20 MHz

Date: 25.0CT.2018 00:09:28

16-QAM (10.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® *RBW 100 kHz Delta 1 [T1 ]
*VBW 300 kHz -1.27 dB

Ref 30 dBm “Att 15 dB SWT 10 ms 647435897 MHz

©

30 Offget 14]5 dB OBW (8.942307692 MHz
Markgr 1 [T1]|]
-11.62 dBm

20
831.724358974 MHz
T othin
D1 12.8|dBm emp |1 [T1 W
VAXH By IRPY T3] oAt A A el 2 1 o oo
VAL el A - "
832.044871795 MHz
Temp |2 [T1 OBW]
o

8B
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o

L_10 j
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~-60

-70

Center 836.5 MHz 2 MHz/ Span 20 MHz

Date: 25.0CT.2018 00:32:47
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ181017001-00C

LTE Band 7: (Middle Channel)

Bandwidth 99% Occupied 26 dB Emission
(MHz) Modulation Bandwidth Bandwidth
(MHz) (MHz)
QPSK 4.519 5.016
5.0
16QAM 4.535 5.016
QPSK 8.974 9.744
10.0
16QAM 8.942 9.647
QPSK 13.510 14.567
15.0
16QAM 13.413 14.519
QPSK 17.885 19.167
20.0
16QAM 17.885 19.103
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ181017001-00C

QPSK (5.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® *RBW 100 kHz Delta 1 [T1 ]
*VBW 300 kHz -0.24 dB
Ref 30 dBm *Att 15 dB SWT 5 ms 5.016025641 MHz
30 Offset 145 dB OBW (4.519230769 MHz
Markgr 1 [T1]|]
oo -10.08 dBm
D1 16.6|dBm 532504000 _CH
M Uit b e KT Zrenp 1071 ofwg
MAXH 3,7“ 4B
F10 - LVL
2.53274(0385 GHz
Temp |2 [T1 OogwW]

O TG-S dBm
{ \11 2.537259615 GHz
D2 -0 4 ¥iBm

—=t1 \

WW““"I \\MM o

Center 2.535 GHz 1 MHz/ Span 10 MHz

Date: 24.0CT.2018 23:54:48

16-QAM (5.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® “RBW 100 kHz Delta 1 [T1 ]
“VBW 300 kHz -0.24 dB
Ref 35 dBm “Att 20 dB SWT 5 ms 5.016025641 MHz
offfet 14]5 dB OBW |4.535256410 \mz"
F-30 Markd T
-12.35 dBm
2.532500000 GHz
[20 Temp [T LTI OBW]
VAXH

-29 dBm

I il A ¥ V. PN V=YY PO 1) a  |2.530740385 orz
Temp [2 [T1 oBW]
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D2 -[12.6j dBm|
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L Lol
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~-60

Center 2.535 GHz 1 MHz/ Span 10 MHz

Date: 7.NOV.2018 14:35:29
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ181017001-00C

QPSK (10.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® *RBW 100 kHz Delta 1 [T1 ]
*VBW 300 kHz -1.52 dB
Ref 30 dBm *Att 15 dB SWT 10 ms 9.743589744 MHz
30 Offget 145 dB OBW (8.974358974 MHz
Markgr 1 [T1]|]
oo -12.04 dBm
2.53012§205 GHz
D1 13 dbm rfemp {1 [T1 Oguy
Lo b Ao A A Mooyl 45 dB
LVL
2.530512821 GHz
Temp |2 [T1 OogwW]

o TS52—dBm

2.539487179 GHz

k‘"\a
o

[ +—D2 -03 djm \i

— b
3DB
\ndod N\V\W oA NN, S,

Center 2.535 GHz 2 MHz/ Span 20 MHz

Date: 24.0CT.2018 23:57:11

16-QAM (10.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® *RBW 100 kHz Delta 1 [T1 ]
*VBW 300 kHz -2.23 dB

Ref 30 dBm “Att 15 dB SWT 10 ms 647435897 MHz

©

30 Offget 14]5 dB OBW (8.942307692 MHz
Markgr 1 [T1]|]
-11.94 dBm

20
2.530192308 GHz
D1 13.1(dBm —+ Temp |1 [T1 ORw]
VAXH SEEPPN YA Y TN N R 51 dBs

N

YR LVL
.530544872 GHz
Temp |2 [T1 OBW]
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I J \
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Center 2.535 GHz 2 MHz/ Span 20 MHz

Date: 24.0CT.2018 23:56:08
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ181017001-00C

QPSK (15.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® *RBW 200 kHz Delta 1 [T1 ]
*VBW 500 kHz -4.71 dB
Ref 30 dBm *Att 15 dB SWT 2.5 ms 14.567307692 MHz
30 Offset 145 dB OBW 13.50961%385 MHz
Markgr 1 [T1]|]
oo —8.27 dBm
b1 15.1|dB 2.527788462 GHz
- m emp |1 [T1 OBW]
o |, PWN’MWWNWFWJ oo s
LVL
2.528269231 GHz
Temp |2 [T1 OogwW]
o

TS5 dBm
\\ 2.541778846 GHz

/ \

=30

Center 2.535 GHz 3 MHz/ Span 30 MHz

Date: 25.0CT.2018 00:01:18

16-QAM (15.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® *RBW 200 kHz Delta 1 [T1 ]
*VBW 500 kHz -1.47 dB
Ref 30 dBm “Att 15 dB SWT 2.5 ms 14.519230769 MHz
30 Offset 1415 dB OBW 13.413461538 MHz

Markgr 1 [T1]|]
-10.63 dBm

I-20
2.527784462 GHz
D1 13.8|dBm SF +FFa 3
. . rSFemp-la—Fa—o8wl
= |, Pt A LY .
i LvL
2.528317308 GHz
Temp [2 [T1 oBW]
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~-50

~-60

-70

Center 2.535 GHz 3 MHz/ Span 30 MHz

Date: 24.0CT.2018 23:59:24
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ181017001-00C

QPSK (20.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® *RBW 200 kHz Delta 1 [T1 ]
*VBW 500 kHz -1.47 dB
Ref 30 dBm *Att 15 dB SWT 2.5 ms 19.166666667 MHz
30 Offset 145 dB OoBW 17.88461%385 MHz
Markgr 1 [T1]|]
oo -12.28 dBm
2.52544§718 GHz
D1 13.8|dBm —L1| FenpE T Ot
Lio Tt r\,-/‘\.(m‘lkv._lwl\ 11 60 4B
2.526089744 GHz v
Temp |2 [T1 OogwW]
o 50—dBmT

2.543974359 GHz

L_1o J
D2 -h2.2 /bsm
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£
il

30B
robotar, alh oy ny
Wiy

Center 2.535 GHz 4 MHz/ Span 40 MHz

Date: 25.0CT.2018 00:04:51

16-QAM (20.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® *RBW 200 kHz Delta 1 [T1 ]
*VBW 500 kHz -3.40 dB
Ref 30 dBm “Att 15 dB SWT 2.5 ms 19.102564103 MHz
30 Offset 1415 dB OoBW 17.88461%385 MHz

Markgr 1 [T1]|]
-12.56 _dBm

20
2.525512821 GHz
1 P W
b1 12.3|dBm — o _'\ Temp [1 [T1 OBW]
10 TWWRLFR T ""U."““L Mo ] T 4 09 dsy
W LVL
2.526089744 GHz
Temp |2 [T1 OBW]
Lo '
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L_10 1} \l
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Center 2.535 GHz 4 MHz/ Span 40 MHz

Date: 25.0CT.2018 00:03:33
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ181017001-00C

LTE Band 66: (Middle Channel)

Bandwidth 99% Occupied 26 dB Emission
(MHz) Modulation Bandwidth Bandwidth
(MHz) (MHz)
QPSK 1.111 1.303
14
16QAM 1.101 1.322
QPSK 2.692 2.942
3.0
16QAM 2.692 2.971
QPSK 4,535 5.064
5.0
16QAM 4.519 5.032
QPSK 8.974 9.808
10.0
16QAM 8.974 9.744
QPSK 13.462 14.712
15.0
16QAM 13.413 14.615
QPSK 17.885 19.167
20.0
16QAM 17.949 19.231
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Bay Area Compliance Laboratories Corp.

(Shenzhen)

Report No.: RSZ181017001-00C

QPSK (1.4 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® *RBW 30 kHz Delta 1 [T1 ]
*VBW 100 kHz -0.97 dB
Ref 43.5 dBm *Att 30 dB SWT 15 ms 1.302884615 MHz
[ ,o_offset 13]5 dB OBW_[1.11057¢923 MHz|
Markgr 1 [T1]|]
-6.56 dBm
Lao 1.744346154 GH
Temp [1 [T1 oBW]
12.88 dBm L.
20 Dt —19-S{dBm i mE
T DA T4 Temp |2 [T1 OgW]
12.51 dBm
[F10 T 745554885 GH.

=

o
D2 -p.5 dBV;/
~-10

A

A

ol

Center 1.745 GHz

Date: 30.0CT.2018 22:56:05

300 kHz/

Span 3 MHz

16-QAM (1.4 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

@

*RBW 30 kHz

Delta 1 [T1 ]

*VBW 100 kHz -2.14 dB
Ref 43.5 dBm *Att 30 dB SWT 15 ms 1.322115385 MHz
Lo Offset 13)5 dB OBW [1.100961538 \AHZ"
Markgr 1 [T1]|]
-7-13 dBm
30 1.744336538 GH;
Temp [1 [T1 oBW]
11.45 dBm §
L 20 5T 5 S(as 1. 744447115 GH; vt
- m
o fe/ VAN M T4 Temp (2 [T1 Ogw]
11.81 dBm
=10 T 7455430 GH.
o
D2 -f.5 dB E
F-10
./\/JJ/ \Ay\) -
L2 VA P
leh}l»ﬂfM»d \I’N\MVWXPW\A
-30
-40
-50

Center 1.745 GHz

Date: 30.0CT.2018 22:58:15

300 kHz/

Span 3 MHz
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QPSK (3.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® *RBW 30 kHz Delta 1 [T1 ]
*VBW 100 kHz -0.75 dB
Ref 43.5 dBm *Att 30 dB SWT 30 ms 2.942307692 MHz
[ ,o_offset 13]5 dB OBW_[2.692307692 MHz|
Markgr 1 [T1]|]
-8.46 dBm
I-30 1.743528846 GH
Temp |1 [T1 OgW]
[ 11.86 dem|
k20 1743653846 GH: !

D1 17.1|dBm T T emp [T OgwW]Y
f\MW\,NW'/\AJHIL«]\«J\FW’V‘Y 12.00 dBm

1o / \ T-74634G154 G,

o

D2 -B.9 dBm

!
J L.

F-20 A v

F-40

~-50

Center 1.745 GHz 600 kHz/ Span 6 MHz

Date: 30.0CT.2018 23:00:28

16-QAM (3.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® *RBW 30 kHz Delta 1 [T1 ]
*VBW 100 kHz -0.34 dB
Ref 43.5 dBm “Att 30 dB SWT 30 ms 2.971153846 MHz
L 4o—Offget 13i5 dB 0BW_[2.692307692 MHz]|
Markgr 1 [T1]|]
-10.81 dBm
k3o 1.7435] 1 GH

HE
>
x|z
i

Temp |1 [T1 OgW]
1¢.26 dBm
1742653846 GH:

20
Temp |2 [T1 OBW]
D1 15.1(dBm
P A AR i 1§-45 den
1o / \ T- 746349154 G
o
\1
F=10 D2 -10_7daﬁ \\ .

F-20 W vy
] gy

Center 1.745 GHz 600 kHz/ Span 6 MHz

Date: 30.0CT.2018 23:02:08
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QPSK (5.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® “RBW 100 kHz Delta 1 [T1 ]
“VBW 300 kHz -1.46 dB
Ref 43.5 dBm “Att 30 dB SWT 5 ms 5.064102564 MHz
[ ,o_Offget 13]5 dB OBW_[4.53525¢410 MHz]
Markgr 1 [T1]|]
-71.65 dBm ln
k30 1.742467949 GH
Temp [1 [T1 oBW]
VAXH 14.52 dem||
koo 1.742740385 GH

b1 18-5/dEm fwwmmwgemp 2 [T1 OBwW]

12.08 dBm
=10 / \
Lo \1
D2 -F.5 %Bm
[ 1o 1
\,‘\ 3DB
VS

T- 74727564 GH.

F-40

~-50

Center 1.745 GHz 1 MHz/ Span 10 MHz

Date: 30.0CT.2018 23:04:23

16-QAM (5.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® “RBW 100 kHz Delta 1 [T1 ]
“VBW 300 kHz -0.72 dB
Ref 43.5 dBm “Att 30 dB SWT 5 ms 5.032051282 MHz
[,o_offfet 13[s e OBW_[4.51923(769 WHz]|
Markgr 1 [T1]|]
-7.75 dBm
3o 1.742464949 GH
Temp |1 [T1 ogw]
MAXE 14.21 dBm
LvL
F20 D1 18.5|dBm s ittt
?MMMMMMA\TJEWD 2 [T1 O]
11.80 dBm

1o / \ T- 747259615 G
ko
D2 -f7.5 [dBm by

e ]

Center 1.745 GHz 1 MHz/ Span 10 MHz

Date: 30.0CT.2018 23:06:03
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QPSK (10.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® *RBW 100 kHz Delta 1 [T1 ]
*VBW 300 kHz -1.19 dB
Ref 43.5 dBm *Att 30 dB SWT 10 ms 9.807692308 MHz
[ ,o_offset 13]5 dB OBW_[8.974354974 MHz|
Markgr 1 [T1]|]
-10.20 dBm
k3o 1.740096154 GH
Temp [1 [T1 oBW]
MAXH 11.64 denm||
k20 174051 1 cH !
- Jemp 12 [T1 OBW]

11.94 dBm
T- 74948179 GH.

D1 15.7|dBm FWWW"\M

|

o

3DB

|
x
\

™ W’“NWJ \mk

F-40

~-50

Center 1.745 GHz 2 MHz/ Span 20 MHz

Date: 30.0CT.2018 23:08:26

16-QAM (10.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® *RBW 100 kHz Delta 1 [T1 ]
*VBW 300 kHz -1.90 dB
Ref 43.5 dBm “Att 30 dB SWT 10 ms 9.743589744 MHz
L0 Offset 13]5 dB OBW [8.974358974 \’\HZ"

Markgr 1 [T1]|]
-10.71 dBm
1.74016Q256 GH

-E 30
o Temp (1 [T1 Ogw]
— 1¢.70 dBm
LVL
20 174051 1 cH
D1 14.9|dBm Temp |2 [T1 OW]
: ;}a'\w\lk/\wﬂw\ﬂ\:\wmw\dmuﬂq,iﬂ; 11.31 dBm
[ / \ T- 74948179 GH
o

[ m
A =

Center 1.745 GHz 2 MHz/ Span 20 MHz

Date: 30.0CT.2018 23:10:16
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QPSK (15.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® “RBW 200 kHz Delta 1 [T1 ]
“VBW 500 kHz 0.78 dB
Ref 43.5 dBm “Att 30 dB SWT 2.5 ms 14.711538462 MHz
[ ,o_offset 13]5 dB 0BW_13.461538462 MHz]|
Markgr 1 [T1]|]
-9.05 dBm
30 1.737644231 GH
Temp [1 [T1 oBW]
VAXH 13.61 dBm
Loo 1 1430 T
D1 17.9(dBm — emp |2 [T1 0BW]
Y&WWWWWW\IJ A e
1o / \ T-751778846 GH

o

D2 -B.1 ¢Bm

3DB

F-40

~-50

Center 1.745 GHz 3 MHz/ Span 30 MHz

Date: 30.0CT.2018 23:13:54

16-QAM (15.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® “RBW 200 kHz Delta 1 [T1 ]
“VBW 500 kHz -1.05 dB
Ref 43.5 dBm “Att 30 dB SWT 2.5 ms 14.615384615 MHz
[ ,o_offset 13]5 dB 0BW_13.41346]538 MHz]|
Markgr 1 [T1]|]
-8.87 dBm
k30 1.737692308 GH
Temp |1 [T1 ogw]
MAXE 14.42 dBm
B LvL
koo ' 14308 cH:

Friogw}

D1 16.3|dBm %WWWWA%E ' 14.22 dem
10 / \
Lo J \e

F-20 = \)\’

T-7517 BY G,

Center 1.745 GHz 3 MHz/ Span 30 MHz

Date: 30.0CT.2018 23:17:27
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QPSK (20.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® “RBW 200 kHz Delta 1 [T1 ]
“VBW 500 kHz -1.76 dB
Ref 43.5 dBm “Att 30 dB SWT 2.5 ms 19.166666667 MHz
[ ,o_Offget 13]5 dB OBW_17.884619385 MHz]
Markgr 1 [T1]|]
-9.13 dBm
k30 1.735448718 GH
Temp [1 [T1 oBW]
14.13 den||
koo 1.736089744 GH
D1 16.4|dBm —4 Femp2—FFiogud
?“ AN A~ 14.39 dBm

T-753974359 GH.

|

o

I

D2 s

ol
[ \

Vs
-40
+-50
Center 1.745 GHz 4 MHz/ Span 40 MHz

Date: 30.0CT.2018 23:19:31

16-QAM (20.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® “RBW 200 kHz Delta 1 [T1 ]
“VBW 500 kHz -2.12 dB
Ref 43.5 dBm “Att 30 dB SWT 2.5 ms 19.230769231 MHz
[,o_Off$et 13]5 dB OBW_17.948711949 MHz]
Markgr 1 [T1(]
-10.23 dem|(IEM
30 1.735448718 GH
Temp 1 [T1 oBW]
MAXE 12.21 dBm
20 1_7360: yara L
1 Temp |2 [T1 OBW]
L R PN PRRASA A AN A 1 11.12 dBm
/ \ 17540 40, GH;

0

[ 1

--20 ,,,,UJ

—-50

Center 1.745 GHz 4 MHz/ Span 40 MHz

Date: 30.0CT.2018 23:21:51
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FCC §2.1051, §22.917(a) & §24.238(a); §27.53 (h) (m) - SPURIOUS
EMISSIONS AT ANTENNA TERMINALS

Applicable Standard
FCC §2.1051, §22.917(a) and §24.238(a) and §27.53(h) (m).

The spectrum was to be investigated to the tenth harmonics of the highest fundamental frequency as
specified in § 2.1051.

Test Procedure

The RF output of the transceiver was connected to a spectrum analyzer and simulator through appropriate
attenuation. The resolution bandwidth of the spectrum analyzer was set at 1LMHz. Sufficient scans were
taken to show any out of band emissions up to 10™ harmonic.

EUT Splitter Signal Analyzer

|

CMWS500/CMU200

Test Data

Environmental Conditions

Temperature: 25~26 C
Relative Humidity: 52~54 %
ATM Pressure: 101.0 kPa

The testing was performed by Kiki Kong from 2018-10-24 to 2018-10-30.
Test result: Compliance.
EUT operation mode: transmitting

Please refer to the following plots.
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No
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Cellular Band (Part 22H)

HE
>
x|z
i

Date:

30 MHz - 1 GHz (WCDMA Mode)

“RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -46.12 dBm
Ref 30 dBm “Att 15 dB SWT 100 ms 177.676282051 MHz
30 Offget 145 dB
L2o
F10 LVL
o \
F-10
D2 -3 dBm
F-20
3DB
F-30 ,
F-40
/ \mphh
WWWMMAHMWWWW -yl
t--60
-70
Start 30 MHz 97 MHz/ Stop 1 GHz
1 GHz - 10 GHz (WCDMA Mode)
“RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -33.92 dBm
Ref 15 dBm “Att 10 dB SWT 55 ms 1.677884615 GHz
offfet 14]5 dB "
k10
LA
o
LvL
F-10
D2 -[13 dBm
F-20
F-30—
k-40

Y R VLT L T SSPYTTY AY AP IR PSS ARTT

~-70

~-80

Start 1 GHz 900 MHz/ Stop 10 GHz

24.0CT.2018 19:58:04

Fundamental test
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No

.- RSZ181017001-00C

PCS Band (Part 24E)

®

B

Date:

B

Date:

30 MHz - 1 GHz (WCDMA Mode)

*RBW 100 kHz Marker 1 [T1 ]

*VBW 300 kHz -58.60 dBm
Ref 15 dBm *Att 10 dB SWT 100 ms 121.714743590 MHz

offfet 145 dB "
1o
o
LVL
~-10
D2 -3 dBm
~-20
~-30
L_40 3DB
~-50
1
T I 4 in
NS A KA AR AR AR AFR AT TR TR (T
~-70
~-80
Start 30 MHz 97 MHz/ Stop 1 GHz
24.0CT.2018 20:03:04
1 GHz - 2 GHz (WCDMA Mode)

*RBW 1 MHz Marker 1 [T1 ]

*VBW 3 MHz -42.99 dBm
Ref 30 dBm *Att 15 dB SWT 2.5 ms 1.961538462 GHz

30 Offget 14)5 dB

L2o "

~i

1o

o

D2 -f13 dBm

3DB

Start 1 GHz 100 MHz/ Stop 2 GHz

24.0CT.2018 20:04:55

Fundamental test
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2 GHz - 20 GHz (WCDMA Mode)

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -47.22 dBm
Ref 15 dBm “Att 10 dB SWT 105 ms 2.432692308 GHz
off$et 14]5 dB "
=10
[ A
ro
LVL
==10
D2 -3 dBm
==20
==30
[--40 308
1

—-60

==70

—-80

Start 2 GHz 1.8 GHz/ Stop 20 GHz

Date: 24.0CT.2018 20:02:24

LTE Band 4(QPSK):
30 MHz - 1 GHz (1.4 MHz, Middle Channel)

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -46.04 dBm
Ref 29.5 dBm “Att 10 dB SWT 100 ms 440.384615385 MHz
off§et 14]5 dB
20 [ A
1 PK
> |,
LvL
ko
-10
D1 -13 diBm
F-20
DB
F-30
k-40
1
Pl A ALt M bt st g o N L AN dsd v g sk rndind
I--60
-70
Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 25.0CT.2018 23:24:01
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®

=
)

Date:

=
)

[vaxH]

Date:

1 GHz - 2 GHz (1.4 MHz, Middle Channel)

39.5 dBm

*Att

20 dB

“RBW 1 MHz
“VBW 3 MHz
SWT 2.5 ms

Marker 1 [T1 ]
-35.55 dBm
1.658653846 GHz

Offset 14)5 dB

o

~-10

D1 -13

~-20

~-30

A A S Y m

AAMAMAMN O I~Iprdin H-\M-IWMLM

F-40

~-50

-60

3DB

Fundamental test

Start 1 GHz

25.0CT.2018 23:26:08

100 MHz/

Stop 2 GHz

2 GHz - 20 GHz (1.4 MHz, Middle Channel)

“RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -26.01 dBm
Ref 29.5 dBm * ALt 10 dB SWT 105 ms 3.442307692 GHz
offfet 14]5 dB
20
10
o
—-10
D1 -13 d¢iBm
—-20
1
—-30
—-40:
o Mt oAb APARA Aot AL A s bt i
—-60
-70
Start 2 GHz 1.8 GHz/ Stop 20 GHz

25.0CT.2018 23:27:23
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30 MHz - 1 GHz (3.0 MHz, Middle Channel)

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -46.02 dBm

Ref 29.5 dBm *Att 10 dB SWT 100 ms 914.503205128 MHz

Offset 14)5 dB

k20
=3 | .

ko

F-10

D1 -13 d¢Bm

~-20

~-30

F-40

1
s AU AW b Jpss A A A Ao it it il A rIn.. M

~-50

~-60

-70

Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 25.0CT.2018 23:42:57

1 GHz - 2 GHz (3.0 MHz, Middle Channel)

® *RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -34.99 dBm
Ref 39.5 dBm “Att 20 dB SWT 2.5 ms 1.608974359 GHz
off$et 14]5 dB "
30 | A
1 PK]
AxH I
LvVL
B \\\\\\\\
o
F-10
D1 -13 ¢iBm
F-20
{ Fundamental test
-30
1
A At A LA AN bl Mgl I mllﬂmd“) HJMWQJJJApNAﬂM)W“NA*;
F-40
k-50
-60
Start 1 GHz 100 MHz/ Stop 2 GHz

Date: 25.0CT.2018 23:30:56
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2 GHz - 20 GHz (3.0 MHz, Middle Channel)

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -30.06 dBm

Ref 29.5 dBm “Att 10 dB SWT 105 ms 3.442307692 GHz

Offset 145 dB

20 [A]
1 PK]
[vaxH I .
o
-10

D1 -13 ¢iBm

—-20
1 3DB

—-30

—-40

(IO A RRTANTIN YN Y AT | SNV NSPRV TV PRTCUN] WO SR SIIEVORIP 11V G

—-50

—-60

-70

Start 2 GHz 1.8 GHz/ Stop 20 GHz

Date: 25.0CT.2018 23:28:53

30 MHz - 1 GHz (5.0 MHz, Middle Channel)

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -46.23 dBm

Ref 29.5 dBm *Att 10 dB SWT 100 ms 493.237179487 MHz

Offset 14)5 dB

20 [ A]
1 PK]
=3 | .
ko
k-10

D1 -13 d¢Bm

~-20

~-30

F-40

~-60

-70

Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 25.0CT.2018 23:43:59
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1 GHz - 2 GHz (5.0 MHz, Middle Channel)

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -35.76 dBm

Ref 39.5 dBm *Att 20 dB SWT 2.5 ms 1.072115385 GHz

Offset 14)5 dB

k30 [ A]
1 PK]
[vAxH INEPYS
LV
10
ko
F-10
D1 -13 diBm
3DB
F-20

L 30 J KM Fundamental test

Mm,\wmﬁﬂl INTV] PO NPRY HIWEPIRTIVN DR RWRAR| RN AT FIYRVT DY
-40
~-50
-60
Start 1 GHz 100 MHz/ Stop 2 GHz

Date: 25.0CT.2018 23:45:50

2 GHz - 20 GHz (5.0 MHz, Middle Channel)

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -32.08 dBm
Ref 29.5 dBm “Att 10 dB SWT 105 ms 3.442307692 GHz
off$et 14]5 dB
20 [A]
1 PK
[VAXH IIRTY "
o
~-10
D1 -13 d¢iBm
=20
3DB
--30—1L
-0
[ At A A oA gs g Lt —sdn stk A s B o AN AI AR st be N
=60
-70
Start 2 GHz 1.8 GHz/ Stop 20 GHz

Date: 25.0CT.2018 23:47:12
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®

=
)

Date:

=
)

Date:

30 MHz - 1 GHz (10.0 MHz, Middle Channel)

“RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -46.20 dBm
Ref 29.5 dBm *Att 10 dB SWT 100 ms 454 .375000000 MHz

Offset 14)5 dB

o

~-10

D1 -13 d¢Bm

~-20

~-30

F-40

i it B it lwm\ud-vwmw b prirln bty o Ao A A A

~-60

-70

Start 30 MHz 97 MHz/ Stop 1 GHz

25.0CT.2018 23:49:37

1 GHz - 2 GHz (10.0 MHz, Middle Channel)

“RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -35.70 dBm
Ref 39.5 dBm “Att 20 dB SWT 2.5 ms 1.195512821 GHz
off$et 14]5 aB ’|
I-30
20
LVL
rio =i\\
O
=10
D1 -13 ¢Bm

/|

=30

~-50

-60

Start 1 GHz 100 MHz/ Stop 2 GHz

25.0CT.2018 23:48:54

Fundamental test

FCC Part 27, FCC Part 22H/24E

Page 77 of 159




Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ181017001-00C

2 GHz - 20 GHz (10.0 MHz, Middle Channel)

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -34.61 dBm

Ref 29.5 dBm *Att 10 dB SWT 105 ms 3.442307692 GHz

Offset 14)5 dB

k20 [ A]
1 PK]
=3 | .
ko
F-10

D1 -13 d¢Bm

=
§
%
i
%
é
§
%

Start 2 GHz 1.8 GHz/ Stop 20 GHz

Date: 25.0CT.2018 23:47:45

30 MHz - 1 GHz (15.0 MHz, Middle Channel)

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -46.86 dBm

Ref 29.5 dBm *Att 10 dB SWT 100 ms 123.269230769 MHz

Offset 14)5 dB
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=3 | .
ko
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D1 -13 d¢Bm
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F-40
1
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Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 25.0CT.2018 23:50:24
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1 GHz - 2 GHz (15.0 MHz, Middle Channel)

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -36.30 dBm
Ref 39.5 dBm “Att 20 dB SWT 2.5 ms 1.556089744 GHz
Offset 145 dB
=30
|20
e AN
=0
~-10
D1 -13 d¢iBm
=-20 IM
~-30
1 L\M
(MNP PV § T PRTIR WY MWM@WW oAy b A
—-40
~-50
-60

Start 1 GHz

Date: 25.0CT.2018 23:51:32

100 MHz/ Stop 2 GHz

2 GHz - 20 GHz (15.0 MHz, Middle Channel)

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -34.50 dBm
Ref 29.5 dBm “Att 10 dB SWT 105 ms 3.442307692 GHz
off$et 14]5 dB
=20
10
=0
==10
D1 -13 ¢iBm
==20
==30 T
40 I
o Dttt A A A~ s s A A el ik pmiih SRR A A0
=-60:
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Start 2 GHz

Date: 25.0CT.2018 23:51:59

1.8 GHz/ Stop 20 GHz

Fundamental test
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30 MHz - 1 GHz (20.0 MHz, Middle Channel)

Ref 29.5 dBm

“RBW 100 kHz
“VBW 300 kHz

“Att 10 dB SWT 100 ms

Marker 1 [T1 ]

-46.06 dBm
829.006410256 MHz

Offset 14

5 dB
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<
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o
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—-20

3DB

—-30

~-40
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bl aenssthpsli Akl
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Start 30 MHz

Date: 25.0CT.2018 23

:53:41

97 MHz/

Stop 1 GHz

1 GHz - 2 GHz (20.0 MHz, Middle Channel)

Ref 39.5 dBm

“RBW 1 MHz
“VBW 3 MHz

“Att 20 dB SWT 2.5 ms

Marker 1 [T1 ]

-35.96 dBm
1.834935897 GHz

Offset 14

5 dB

>
<
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HE
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—-10

D1 -13

—-20
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—-30
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Fundamental test

—-50

-60

Start 1 GHz

Date: 25.0CT.2018 23

:53:13

100 MHz/

Stop 2 GHz
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2 GHz -20 GHz (20.0 MHz, Middle Channel)

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -36.90 dBm
Ref 29.5 dBm “Att 10 dB SWT 105 ms 3.442307692 GHz
Off$et 14]5 dB
20 LAl
1 Py
AxH I
LVL
o
~-10
D1 -13 d¢iBm
--20
3DB
--30
1
Lao]
Ao, b P AR A s AANUA A A A A U i A
--60
-70
Start 2 GHz 1.8 GHz/ Stop 20 GHz

Date: 25.0CT.2018 23:52:20

LTE Band 5(QPSK):

30 MHz - 1 GHz (1.4 MHz, Middle Channel)

<§§> “RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -36.04 dBm
Ref 39.5 dBm “Att 20 dB SWT 100 ms 877.195512821 MHz
off$et 14]5 aB "
30 | A
MAXH IEPA o
=10 \
O
=10
D1 -13 ¢Bm
DB
= -20:
=30
1
e At e Vi AU ! AWMWMLWW
=50
-60
Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 25.0CT.2018 23:16:56

Fundamental test
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1 GHz - 10 GHz (1.4 MHz, Middle Channel)

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -30.80 dBm

Ref 29.5 dBm *Att 10 dB SWT 55 ms 2.500000000 GHz

Offset 14)5 dB

k20 [ A]
1 PK]
=3 | .
ko
F-10

D1 -13 d¢Bm

k-20
1 3DB

k-30

I--40

oty et A o A A A A A A Al gt |

~-50

~-60

-70

Start 1 GHz 900 MHz/ Stop 10 GHz

Date: 25.0CT.2018 23:17:37

30 MHz - 1 GHz (3.0 MHz, Middle Channel)

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -36.10 dBm

Ref 39.5 dBm *Att 20 dB SWT 100 ms 644.022435897 MHz

Offset 14)5 dB

30 [ A]
1 PK]
[vaxH DY .
10
ko

~-10

D1 -13 d¢Bm

~-20

I . J Fundamental test
IIPSURYSTY ¥ SRRV JON| 59 PORTTQIN RTER RN | Y ™ Sy -Mww

~-50

-60

Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 25.0CT.2018 23:18:59

FCC Part 27, FCC Part 22H/24E Page 82 of 159
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Report No.: RSZ181017001-00C

®

=
)

Date:

=
)

Date:

1 GHz - 10 GHz (3.0 MHz, Middle Channel)

*RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -35.44 dBm
Ref 29.5 dBm *Att 10 dB SWT 55 ms 2.500000000 GHz
Offset 1415 dB
k20 [ A]
10
Lvi
o
F-10
D1 -13 ¢iBm
F-20
308
-30
1
]
3ﬂﬂifuﬂlﬂ~rﬂﬂilLl“”"“’MHMV”“m,JMAmuLAAh#ﬂM*LmLAJ«munsa,mmsi" Mivabsd M AN s
k--60
-70
Start 1 GHz 900 MHz/ Stop 10 GHz

25.0CT.2018 23:17:59

30 MHz - 1 GHz (5.0 MHz, Middle Channel)

*RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -35.68 dBm
Ref 39.5 dBm “Att 20 dB SWT 100 ms 270.945512821 MHz
offfet 14]5 dB
30 [ A]
k20
LVL
10
ko
F-10
D1 -13 diBm
3DB
F-20

-30 ] “j

~-50

-60

Start 30 MHz 97 MHz/ Stop 1 GHz

25.0CT.2018 23:20:22

Fundamental test
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ181017001-00C

®

Ref

29

1 GHz - 10GHz (5.0 MHz, Middle Channel)

.5 dBm

“RBW 1 MHz
“VBW 3 MHz
*Att 10 dB SWT 55 ms

Marker 1 [T1 ]
-38.81 dBm
2.500000000 GHz

Off:

et 14

5 dB

=
)

Lo

o

~-10

~-20

D1 -13

~-30

F-40

~-50

ol

L

AU AMAAM,
WA UAAAMAAM/

~-60

-70

Start 1 GHz

Pate: 25.0CT.2018 23:21:04

39

900 MHz/

Stop 10 GHz

30 MHz - 1 GHz (10.0 MHz, Middle Channel)

.5 dBm

“RBW 100 kHz
“VBW 300 kHz
*Att 20 dB SWT 100 ms

Marker 1 [T1 ]
-35.66 dBm
547 .644230769 MHz

Off:

et 14

5 dB

=
)

L2

o

~-10

~-20

D1 -13

~-30

Ry, LAA

Fundamental test

~-50

-60

Start 30 MHz

Date: 25.0CT.2018 23:22:34

97 MHz/

Stop 1 GHz
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1 GHz - 10 GHz (10.0 MHz, Middle Channel)

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -40.33 dBm

Ref 29.5 dBm *Att 10 dB SWT 55 ms 2.500000000 GHz

Offset 14)5 dB

k20 [ A]
1 PK]
=3 | .
ko
F-10

D1 -13 d¢Bm

~-20

~-30

e

F-40
AbJquJMuALLV**L“N“'d*“”i“uLL»\*wMUMthﬂ»Ahbv*LﬂuﬂnuumAAAuhAJ/mw4uﬁ-bupAnbnm34¢WAkauunP&

~-50

~-60

-70

Start 1 GHz 900 MHz/ Stop 10 GHz

Date: 25.0CT.2018 23:21:30

LTE Band 7(QPSK):
30 MHz — 1 GHz (5.0 MHz, Middle Channel)

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -31.51 dBm
Ref 29.5 dBm “Att 10 dB SWT 100 ms 219.647435897 MHz
off$et 14]5 dB
I-20 LA
1 PH]
=3 |, .
o
F-10
F-20
D1 -25 ¢iBm
DB
-30
F-40
WWWMWWW‘ VY PRI R
t--60
-70
Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 25.0CT.2018 23:02:03
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1 GHz - 3.0 GHz (5.0 MHz, Middle Channel)

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -35.39 dBm

Ref 39.5 dBm *Att 20 dB SWT 5 ms 1.942307692 GHz

Offset 14)5 dB

=
)

L2

o

~-10

~-20

D1 -25 d¢Bm

~-30

|
A I oo wamwwjhwmwm Fundamental test

~-50

-60

Start 1 GHz 200 MHz/ Stop 3 GHz

Date: 25.0CT.2018 23:11:20

3.0 GHz - 26 GHz (5.0 MHz, Middle Channel)

® *RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -45.41 dBm

Ref 29.5 dBm * ALt 10 dB SWT 135 ms 25.115384615 GHz

Offset 145 dB

=
)

Lio

o

—-20

D1 -25 ¢iBm

—-30

~-40

g Mt by A A st WWMMWWMWW

—-50

—-60

-70

Start 3 GHz 2.3 GHz/ Stop 26 GHz

Date: 25.0CT.2018 23:11:47
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30 MHz - 1.0 GHz (10.0 MHz, Middle Channel)

® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -34.05 dBm
Ref 29.5 dBm *Att 10 dB SWT 100 ms 218.092948718 MHz
Offset 1415 dB
20 | A
1 PK]
VAXH PPN .
=0
=-10:
=-20:
D1 -25 ¢Bm
DB
=-30:
F--40:
=-60:
-70
Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 25.0CT.2018 23:05:47

1 GHz - 3 GHz (10.0 MHz, Middle Channel)

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -35.51 dBm

Ref 39.5 dBm *Att 20 dB SWT 5 ms 2.692307692 GHz

Offset 14)5 dB

30 [ A]
1 PK]
AxH I o
10
v
ko
F-10

~-20 [
D1 -25 d¢Bm

WWWWMWWJJ k—w,»mmww Fundamental test

~-50

-60

Start 1 GHz 200 MHz/ Stop 3 GHz

Date: 25.0CT.2018 23:10:17
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3 GHz - 26 GHz (10.0 MHz, Middle Channel)

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -44.85 dBm

Ref 29.5 dBm *Att 10 dB SWT 135 ms 26.000000000 GHz

Offset 14)5 dB

=
)

Lo

o

~-10

~-20

D1 -25 ¢iBm

~-30

F-40

~-50

~-60

-70

Start 3 GHz 2.3 GHz/ Stop 26 GHz

Date: 25.0CT.2018 23:09:33

30 MHz - 1 GHz (15.0 MHz, Middle Channel)

® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -34.51 dBm
Ref 29.5 dBm “Att 10 dB SWT 100 ms 218.092948718 MHz
offfet 14]5 dB
20 [ A]
1 PK]
=3 | .
ko
k-10
F-20
D1 -25 diBm
DB
F-30 .
L_40 ﬁ
y%mw bl b s sl i A o A A ol A a1
F-60
-70
Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 25.0CT.2018 23:06:10
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1 GHz - 3 GHz (15.0 MHz, Middle Channel)

® *RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -34.85 dBm
Ref 39.5 dBm “Att 20 dB SWT 5 ms 2.660256410 GHz
off$et 14]5 dB
F-30 | A
20 B
F10
o
F-10
3DB
F-20
D1 -25 ¢iBm ’l
F-30 \% T
WMWWWWW«M] sttt Fundamental test
f--50
-60
Start 1 GHz 200 MHz/ Stop 3 GHz

Date: 25.0CT.2018 23:08:09

3 GHz - 26 GHz (15.0 MHz, Middle Channel)

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -45.15 dBm

Ref 29.5 dBm *Att 10 dB SWT 135 ms 25.115384615 GHz

Offset 14)5 dB

=
)

Lo

o

~-10

~-20

D1 -25 ¢iBm

~-30

F-40

U AUAAA A i A e A AR Al ARSI YRR VRN RS TN YRT T

~-50

~-60

-70

Start 3 GHz 2.3 GHz/ Stop 26 GHz

Date: 25.0CT.2018 23:09:00
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No

.- RSZ181017001-00C

®

=
)

Date:

=
)

Date:

30 MHz - 1 GHz (20.0 MHz, Middle Channel)

*RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -36.76 dBm
Ref 29.5 dBm “Att 10 dB SWT 100 ms 219.647435897 MHz
offfet 14]5 dB
k20 [ A]
10
LVL
ko
F-10
F-20
D1 -25 diBm
3DB
F-30

k-40
LMMMLIMLJ A Mgl L AL s gl i N g ABNL L

~-60

-70

Start 30 MHz 97 MHz/ Stop 1 GHz

25.0CT.2018 23:13:29

1 GHz - 3 GHz (20.0 MHz, Middle Channel)

“RBW 1 MHz Marker 1 [T1 ]

“VBW 3 MHz -34.78 dBm
Ref 39.5 dBm *Att 20 dB SWT 5 ms 2.961538462 GHz

Offset 14)5 dB
30 LA
20
LVL
1o
‘K\\\
o
~-10
~-20
D1 -25 d¢Bm

=30 T

~-50

-60

Start 1 GHz 200 MHz/ Stop 3 GHz

25.0CT.2018 23:12:54

Fundamental test
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3 GHz - 26 GHz (20.0 MHz, Middle Channel)

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -44.94 dBm

Ref 29.5 dBm *Att 10 dB SWT 135 ms 3.479166667 GHz

Offset 14)5 dB

=
)

Lo

o

~-10

~-20

D1 -25 ¢iBm

~-30

~-60

-70

Start 3 GHz 2.3 GHz/ Stop 26 GHz

Date: 25.0CT.2018 23:12:22

LTE Band 66(QPSK):
30 MHz - 1 GHz (1.4 MHz, Middle Channel)

® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -47.12 dBm
Ref 28.5 dBm “Att 10 dB SWT 100 ms 110.833333333 MHz
Offset 1315 dB
[20
MAXH Il Ko}
LVL
I
~-10
D1 -13 ¢iBm
~-20
DB
~-30
-40
1
o I AL Mg et s s nfe A, gl A A it i anbi ettt Al ghssiass
~-60
L-70.
Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 30.0CT.2018 23:40:54
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1 GHz - 2 GHz (1.4 MHz, Middle Channel)

® *RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -36.66 dBm

Ref 38.5 dBm “Att 20 dB SWT 2.5 ms 1.495192308 GHz

Offgset 13]5 dB

20
MAXH iatele}
LvL
10
0

D1 -13 ¢iBm

~-20

i
b Lo WA A A A I V‘.J mwfwwa LM[HMMW

Start 1 GHz 100 MHz/ Stop 2 GHz

Date: 30.0CT.2018 23:40:03

2 GHz - 20 GHz (1.4 MHz, Middle Channel)

® *RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -19.77 dBm

Ref 28.5 dBm *Att 10 dB SWT 105 ms 3.471153846 GHz

Offset 13)5 dB

[20

=
)

[1o

o

~-10
D1 -13 d¢Bm

~-30

! o g bty b Mgt bo s At e LA A LAt

Start 2 GHz 1.8 GHz/ Stop 20 GHz

Date: 30.0CT.2018 23:39:15

Fundamental test
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30 MHz - 1 GHz (3.0 MHz, Middle Channel)

® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -47.01 dBm

Ref 28.5 dBm “Att 10 dB SWT 100 ms 850.769230769 MHz

Offgset 13]5 dB

I-20

HE
>
x|z
G

1o
LvL

I

D1 -13 ¢iBm

~-30

1
s il it i ol A sttt ugn sl gt L i funig AhI tihe b b dglnd yil
o V b L Yoyt

Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 30.0CT.2018 23:36:40

1 GHz - 2 GHz (3.0 MHz, Middle Channel)

® *RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -36.76 dBm

Ref 38.5 dBm *Att 20 dB SWT 2.5 ms 1.655448718 GHz

Offset 13)5 dB

[30
20
LI
k10
ko

D1 -13 ¢iBm

\ Fundamental test

Start 1 GHz 100 MHz/ Stop 2 GHz

Date: 30.0CT.2018 23:37:48
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®

HE
>
x|z
G

Date:

=
)

Date:

2 GHz - 20 GHz (3.0 MHz, Middle Channel)

*RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -23.54 dBm
Ref 28.5 dBm “Att 10 dB SWT 105 ms 3.471153846 GHz
Offset 1315 dB
I-20 [ A
1o
LVL
I
~-10
D1 -13 ¢iBm
=20 T
DB
~-30
k-40
bl A it bt AL s s Ml Al LA
~-60
L-70.
Start 2 GHz 1.8 GHz/ Stop 20 GHz
30.0CT.2018 23:38:26
30 MHz - 1 GHz (5.0 MHz, Middle Channel)
*RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -47.27 dBm
Ref 28.5 dBm *Att 10 dB SWT 100 ms 684.439102564 MHz
Offset 135 dB
20
1o
LV
o
~-10
D1 -13 d¢Bm
~-20
3DB
~-30
F-40
1
Mslyteacngrpgabtlt o 2 _gss it all Lt i) by g, o, nL bkl g Al K At
~-60
L -70.
Start 30 MHz 97 MHz/ Stop 1 GHz

30.0CT.2018 23:35:36
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1 GHz - 2 GHz (5.0 MHz, Middle Channel)

® *RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -36.10 dBm
Ref 38.5 dBm “Att 20 dB SWT 2.5 ms 1.849358974 GHz
offfet 13]5 dB
[30 [ A]
1 PK
=G 20
LVL
B \\\\\\\\
Fo
-10
D1 -13 d¢Bm
3DB
F-20
F--30
J 1 Fundamental test
vt g fed b doibiun i Mt g A da W i JW«dIu¢hh*vahﬂuh
I--50
|_-60.
Start 1 GHz 100 MHz/ Stop 2 GHz

Date: 30.0CT.2018 23:34:55

2 GHz - 20 GHz (5.0 MHz, Middle Channel)

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -25.90 dBm
Ref 28.5 dBm *Att 10 dB SWT 105 ms 3.471153846 GHz
Offset 1315 dB
20
1 PH]
F10
LVL
o
~-10
D1 -13 d¢Bm
~-20
1
v
3DB
~-30
-40
Mé\é}\ﬂ«‘t AN M R AUt AL A s I il A R AN
~-60
L-70.
Start 2 GHz 1.8 GHz/ Stop 20 GHz

Date: 30.0CT.2018 23:33:31
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30 MHz - 1 GHz (10.0 MHz, Middle Channel)

® “RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -47.58 dBm

Ref 28.5 dBm “Att 10 dB SWT 100 ms 448.157051282 MHz

Offgset 13]5 dB

20
1 PK]
10
LVL
- O-
——-10:

D1 -13 d¢iBm

—-30

1

i Al ol g Ligabid A .'l.n.._lu TTTER MRTRT B DU NI S Al aoglhe A sdsoasi A

-70.

Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 30.0CT.2018 23:30:30
1 GHz - 2 GHz (10.0 MHz, Middle Channel)

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -36.77 dBm

Ref 38.5 dBm *Att 20 dB SWT 2.5 ms 1.812500000 GHz

Offset 13)5 dB

20

20
LVL

1o

o

~-10

D1 -13 ¢iBm

3DB

~-20

Fundamental test

Start 1 GHz 100 MHz/ Stop 2 GHz

Date: 30.0CT.2018 23:32:14
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2 GHz - 20 GHz (10.0 MHz, Middle Channel)

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -26.60 dBm

Ref 28.5 dBm *Att 10 dB SWT 105 ms 3.471153846 GHz

Offset 13)5 dB

20
10
LVL
=0
=-10

D1 -13 d¢Bm

~-30

1‘115‘5""’“ Mg - I gl A AR A Aot

Start 2 GHz 1.8 GHz/ Stop 20 GHz

Date: 30.0CT.2018 23:33:04

30 MHz - 1 GHz (15.0 MHz, Middle Channel)

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -47.43 dBm

Ref 28.5 dBm *Att 10 dB SWT 100 ms 636.250000000 MHz

Offset 13)5 dB

k20
10
LVL
ko
kF-10

D1 -13 d¢Bm

~-30

s At Lo A s i b a1 i A Al i uA..JuvM .nI.i sy, et Aty o B Ll ha pls

Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 30.0CT.2018 23:29:05
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1 GHz - 2 GHz (15.0 MHz, Middle Channel)

“RBW 1 MHz
“VBW 3 MHz
SWT 2.5 ms

®

Ref 38.5 dBm *Att 20 dB

Marker 1 [T1 ]

-36.68 dBm
1.546474359 GHz

Offset 13)5 dB

=
)

20

o

D1 -13 ¢iBm

~-20

L

AN AL A A

Start 1 GHz 100 MHz/

Date: 30.0CT.2018 23:28:12

Stop 2 GHz

2 GHz - 20 GHz (15.0 MHz, Middle Channel)

“RBW 1 MHz
“VBW 3 MHz

Ref 28.5 dBm *Att 10 dB SWT 105 ms

Marker 1 [T1 ]

-28.19 dBm
3.471153846 GHz

Offset 13)5 dB

=
)

1o

o

D1 -13

~-30

L

AN

Ll g A

Start 2 GHz 1.8 GHz/

Date: 30.0CT.2018 23:27:24

Stop 20 GHz

Fundamental test
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30 MHz - 1 GHz (20.0 MHz, Middle Channel)

® “RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz —-47.48 dBm

Ref 28.5 dBm “Att 10 dB SWT 100 ms 934.711538462 MHz

Offgset 13]5 dB

20
1 PK]
10
LVL
- O-
——-10:

D1 -13 d¢iBm

—-30

F—a

£

FIVPEY IPTTVRR ) | RPTIARTR IR RV 1 PV A PRI 1Y
Ad L) v - {4

b bAoAt ot Ayl e AL
Tty W o

&
4
e

<

Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 30.0CT.2018 23:24:15
1 GHz - 2 GHz (20.0 MHz, Middle Channel)

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -35.89 dBm

Ref 38.5 dBm *Att 20 dB SWT 2.5 ms 1.613782051 GHz

Offset 13)5 dB

k30
D=3 20 fA
LVL
10

o

D1 -13 ¢iBm

S

-30
1
Fundamental test
bt s s it s AN P WNM AV IR .,
=-50:
| -60.
Start 1 GHz 100 MHz/ Stop 2 GHz

Date: 30.0CT.2018 23:26:30
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2 GHz -20 GHz (20.0 MHz, Middle Channel)

® *RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -29.68 dBm

Ref 28.5 dBm *Att 10 dB SWT 105 ms 3.471153846 GHz

Offset 13)5 dB

HE
)

>
=
T
T
s
S}

D1 -13 d¢Bm

=

-40
%«J\.\ TR VYRV AT TITR Ty

1K

Start 2 GHz 1.8 GHz/ Stop 20 GHz

Date: 30.0CT.2018 23:26:57
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FCC § 2.1053; § 22.917 (a);§ 24.238 (a); §27.53 (h)(m) SPURIOUS RADIATED
EMISSIONS

Applicable Standard
FCC § 2.1053, §22.917(a) and § 24.238(a) and § 27.53(h)(m)

Test Procedure

The transmitter was placed on a wooden turntable, and it was transmitting into a non-radiating load which
was also placed on the turntable.

The measurement antenna was placed at a distance of 3 meters from the EUT. During the tests, the
receiving antenna height and polarization as well as EUT azimuth were varied in order to identify the
maximum level of emissions from the EUT. The test was performed by placing the EUT on 3-orthogonal
axis.

The frequency range up to tenth harmonic of the fundamental frequency was investigated.

Test Data

Environmental Conditions

Temperature: 25°C
Relative Humidity: 52 %
ATM Pressure: 101.0 kPa

The testing was performed by Kiki Kong on 2018-11-03.

EUT operation mode: Transmitting
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Pre-scan with Low, Middle and High channel, the worst case as below:

Internal Antenna:

30 MHz ~ 10 GHz:

Cellular Band (Part 22H)

. Rx Antenna Substituted FCC Part 22H

Frequency RRiz(:iV; ) Tlg::till: le . Cable | Antenna Agi(:;te . .
(MHz) (dBuV;g Deg%‘ee Height | Polar | Level | Gain (dBm) Limit | Margin

(m) | (H/V) | (dBm) (dB) (dB) (dBm) | (dB)

WCDMA Mode, Middle channel

235.67 31.85 287 2.3 H -65.2 0.31 0 -65.51 -13 52.51

235.67 32.01 308 1.8 \% -65.0 0.31 0 -65.31 -13 52.31

1673.20 434 140 2.2 H -63.7 1.30 8.90 -56.10 -13 43.10

1673.20 45.94 247 1.6 \% -60.5 1.30 8.90 -52.90 -13 39.90

2509.80 46.71 350 1.2 H -56.8 2.60 10.20 -49.20 -13 36.20

2509.80 46.75 10 2.5 \Y -56.2 2.60 10.20 -48.60 -13 35.60

3346.40 43.7 178 2.2 H -56.6 1.50 11.70 -46.40 -13 33.40

3346.40 43.53 222 2.3 \% -56.8 1.50 11.70 -46.60 -13 33.60

30 MHz ~ 20 GHz:
PCS Band (Part 24E)

Frequency Receiyer Turntable Rx Antenna Sug::)ilt:teintenna Absolute FCC Part 24E
(MHz) l({(;;(:;l\l/l';g li;%tee Height | Polar | Level | "/ Gain (ﬁg’;l) Limit | Margin

(m) | (H/V) | (dBm) (dB) (dB) (dBm) | (dB)

WCDMA Mode Band II, Middle channel

235.67 31.62 63 1.6 H -65.4 0.31 -65.71 -13 52.71

235.67 30.86 173 2.0 \ -66.1 0.31 -66.41 -13 53.41

3760.00 43.85 287 14 H -57.4 1.50 11.80 -47.10 -13 34.10

3760.00 42.78 189 2.1 \% -58.0 1.50 11.80 -47.70 -13 34.70
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ181017001-00C

LTE Band: (Pre-scan with all the bandwidth, and worse case as below)

Frequency | Receiver | Turntable Rx Antenna Substituted
Cable | Antenna Absolue Limit | Margin
(MHz) Reading Angle Height | Polar | Level Loss Gain (Eg:ll) (dBm) (dB)
(dBpV) Degree (m) (H/V) | (dBm) (dB) (dB)
Band 4 (QPSK)
Test frequency range:30 MHz ~ 18 GHz
235.67 31.25 255 1.6 H -65.8 0.31 0 -66.11 -13 53.11
235.67 32.01 346 11 \% -65.0 0.31 0 -65.31 -13 52.31
3465.00 42.97 185 11 H -57.4 1.50 12.00 -46.90 -13 33.90
3465.00 43.71 288 1.5 V -57.4 1.50 12.00 -46.90 -13 33.90
Band 5(QPSK)
Test frequency range:30 MHz ~ 10GHz
235.67 31.86 197 2.3 H -65.1 0.31 0 -65.41 -13 52.41
235.67 32.74 310 2.0 \% -64.3 0.31 0 -64.61 -13 51.61
1673.00 42.67 95 1.9 H -64.4 1.30 8.90 -56.80 -13 43.80
1673.00 43.02 277 2.0 \Y -63.5 1.30 8.90 -55.90 -13 42.90
Band 7(QPSK)
Test frequency range: 30 MHz ~ 26GHz
235.67 31.13 162 1.7 H -65.9 0.31 0 -66.21 -25 41.21
235.67 32.52 19 1.2 \Y -64.5 0.31 0 -64.81 -25 39.81
5070.00 42.95 16 1.2 H -54.9 1.60 12.10 -44.40 -25 19.40
5070.00 43.88 261 1.7 V -54.0 1.60 12.10 -43.50 -25 18.50
Band 66(QPSK)
Test frequency range:30 MHz ~ 18 GHz
235.67 31.13 162 1.7 H -65.9 0.31 0 -66.21 -13 53.21
235.67 32.52 19 1.2 \Y -64.5 0.31 0 -64.81 -13 51.81
3490.00 42.95 16 1.2 H -57.4 1.50 12.00 -46.90 -13 33.90
3490.00 43.88 261 1.7 \% -57.2 1.50 12.00 -46.70 -13 33.70
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Report No.: RSZ181017001-00C

External Antenna:

30 MHz ~ 10 GHz:

Cellular Band (Part 22H)

. Rx Antenna Substituted FCC Part 22H

Frequency RR(;:::iVlf . Tlg::t?:) le . Cable | Antenna A:)Js;,l;te . .
OHD | apuvy | Degree | T | (avy | ey | Loss | Gain | @Bm) | oy | iy

(dB) (dB)
WCDMA Mode, Middle channel

235.67 31.25 270 2.0 H -65.8 0.31 0 -66.11 -13 53.11

235.67 30.57 285 2.2 \Y -66.4 0.31 0 -66.71 -13 53.71

1673.20 43.98 337 1.8 H -63.1 1.30 8.90 -55.50 -13 42.50

1673.20 435 99 1.3 \% -63.0 1.30 8.90 -55.40 -13 42.40

2509.80 47.96 95 14 H -55.6 2.60 10.20 -48.00 -13 35.00

2509.80 48.14 87 1.9 \Y -54.8 2.60 10.20 -47.20 -13 34.20

3346.40 44.29 25 2.1 H -56.1 1.50 11.70 -45.90 -13 32.90

3346.40 43.48 334 1.8 \% -56.9 1.50 11.70 -46.70 -13 33.70

30 MHz ~ 20 GHz:
PCS Band (Part 24E)

Frequency Recei.ver Turntable Rx Antenna Sugzglt:te(lntenna Absolute FCC Part 24E
(MHz) l(‘;;‘;‘\'}‘;c’s ])Aelg'leee Height | Polar | Level | [*" Gain (l&g’:ll) Limit | Margin

(m) | (H/V) | (dBm) (dB) (dB) (dBm) | (dB)

WCDMA Mode Band II, Middle channel

235.67 31.96 175 1.0 H -65.0 0.31 -65.31 -13 52.31

235.67 31.01 262 1.6 V -66.0 0.31 -66.31 -13 53.31

3760.00 44.89 10 1.6 H -56.3 1.50 11.80 -46.00 -13 33.00

3760.00 44.61 126 1.9 \Y -56.1 1.50 11.80 -45.80 -13 32.80
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Report No.: RSZ181017001-00C

LTE Band: (Pre-scan with all the bandwidth, and worse case as below)

Frequency | Receiver | Turntable Rx Antenna Substituted
Cable | Antenna Absolue Limit | Margin
(MHz) Reading Angle Height | Polar | Level Loss Gain (Eg:ll) (dBm) (dB)
(dBpV) Degree (m) (H/V) | (dBm) (dB) (dB)
Band 4(QPSK)
Test frequency range:30 MHz ~ 18 GHz
235.67 32.25 204 1.0 H -64.8 0.31 0 -65.11 -13 52.11
235.67 33.12 56 1.0 \Y -63.9 0.31 0 -64.21 -13 51.21
3465.00 42.21 163 1.5 H -58.3 1.50 12.00 -47.80 -13 34.80
3465.00 43.71 349 24 V -57.6 1.50 12.00 -47.10 -13 34.10
Band 5(QPSK)
Test frequency range:30 MHz ~ 10GHz
235.67 31.01 329 13 H -66.0 0.31 0 -66.31 -13 53.31
235.67 32.12 21 2.2 \% -64.9 0.31 0 -65.21 -13 52.21
1673.00 43.58 72 1.7 H -63.5 1.30 8.90 -55.90 -13 42.90
1673.00 45.13 296 2.1 \Y -61.3 1.30 8.90 -53.70 -13 40.70
Band 7
Test frequency range: 30 MHz ~ 26GHz
235.67 32.40 163 19 H -64.6 0.31 0 -64.91 -25 39.91
235.67 32.96 189 2.3 \Y -64.0 0.31 0 -64.31 -25 39.31
5070.00 43.34 296 24 H -52.1 1.60 12.10 -41.60 -25 16.60
5070.00 43.38 273 2.2 V -52.1 1.60 12.10 -41.60 -25 16.60
Band 66(QPSK)
Test frequency range:30 MHz ~ 18 GHz
235.67 31.64 49 1.3 H -65.4 0.31 0 -65.71 -13 52.71
235.67 32.71 285 1.0 \Y -64.3 0.31 0 -64.61 -13 51.61
3490.00 43.88 21 1.6 H -56.5 1.50 12.00 -46.00 -13 33.00
3490.00 43.71 26 1.6 \Y -57.4 1.50 12.00 -46.90 -13 33.90
Note:

1) Absolute Level = Substituted Level - Cable loss + Antenna Gain

2) Margin = Limit- Absolute Level
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ181017001-00C

FCC § 22.917 (a);§ 24.238 (a); §27.53 (h)(m) - BAND EDGES

Applicable Standard
According to § 22.917(a), the power of any emissions outside of the authorized operating frequency ranges
must be attenuated below the transmitting power (P) by a factor of at least 43 + 10 log(P) dB.

According to §24.238(a), the power of any emissions outside of the authorized operating frequency ranges
must be attenuated below the transmitting power (P) by a factor of at least 43 + 10 log(P) dB.

According to FCC §27.53 (h)(m), the power of any emission outside of the authorized operating frequency
ranges must be attenuated below the transmitting power (P) by a factor of at least 43 + 10 log(P) dB.
Test Procedure

The RF output of the transmitter was connected to the input of the spectrum analyzer through sufficient
attenuation.

The center of the spectrum analyzer was set to block edge frequency

EUT Splitter Signal Analyzer

g

CMW500
CMU200

Test Data

Environmental Conditions

Temperature: 24~25 °C
Relative Humidity: 51~52 %
ATM Pressure: 101.0~101.2 kPa

The testing was performed by Kiki Kong from 2018-10-24 to 2018-10-31.
EUT operation mode: Transmitting

Test Result: Compliance. Please refer to the following plots.
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Cellular Band, Left Band Edge for WCDMA (BPSK) Mode
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Cellular Band, Right Band Edge for WCDMA (BPSK) Mode
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Cellular Band, Left Band Edge for HSDPA (16QAM) Mode

® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -18.22 dBm
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Cellular Band, Right Band Edge for HSDPA (16QAM) Mode
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®

Date:

Date:

Y

Cellular Band, Left Band Edge for HSUPA (BPSK) Mode

*RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -18.43 dBm
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Cellular Band, Right Band Edge for HSUPA (BPSK) Mode
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PCS Band, Left Band Edge for WCDMA (BPSK) Mode
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*VBW 300 kHz -16.77 dBm
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PCS Band, Right Band Edge for WCDMA (BPSK) Mode
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PCS Band, Left Band Edge for HSDPA (16QAM) Mode
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PCS Band, Right Band Edge for HSDPA (16QAM) Mode
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PCS Band, Left Band Edge for HSUPA (BPSK) Mode

® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -21.04 dBm
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PCS Band, Right Band Edge for HSUPA (BPSK) Mode
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Band 4:
QPSK (1.4 MHz, FULL RB) - Left Band Edge
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QPSK (1.4 MHz, FULL RB) - Right Band Edge
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16-QAM (1.4 MHz, FULL RB) - Left Band Edge
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16-QAM (3.0 MHz, FULL RB) - Left Band Edge
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16-QAM (5.0 MHz, FULL RB) - Left Band Edge
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QPSK (10.0 MHz, FULL RB) - Left Band Edge
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“VBW 300 kHz -25.37 dBm
Ref 29.5 dBm “Att 10 dB SWT 10 ms 1.709967949 GHz
off$et 14]5 dB ’|
k20 | A
10
) A i ﬁ\ * A h LVL
i { \
=10
D1 -13 ¢Bm } \

J 3DB
~-30

;;:;ukhﬂmw&/b\ﬂ”JumgAHM#MA

Center 1.71 GHz 2 MHz/ Span 20 MHz

25.0CT.2018 20:57:54

16-QAM (10.0 MHz, FULL RB) - Right Band Edge

*RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -28.44 dBm
Ref 29.5 dBm “Att 10 dB SWT 10 ms 1.755064103 GHz
Offset 145 dB
[20
F1o )
A At l*””dJ“*ldhmmlhmkmth LvL
10 \
D1 -13 ¢Bm

~-50

~-60

-70

Center 1.755 GHz 2 MHz/ Span 20 MHz

25.0CT.2018 20:56:51
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ181017001-00C

QPSK (15.0 MHz, FULL RB) - Left Band Edge

®

Ref 29.5 dBm *Att 10 dB

*RBW 200 kHz
*VBW 500 kHz
SWT 2.5 ms

Marker 1 [T1 ]
-24.90 dBm
1.709967949 GHz

Offset 14)5 dB

20

O -
Lio A

[Ny

vl.ar\.lllq..m{v.w\ oo

Lo /
~-10

D1 -13 ¢iBm }

3DB

e

Center 1.71 GHz 3 MHz/

Date: 25.0CT.2018 21:00:27

Span 30 MHz

QPSK (15.0 MHz, FULL RB) - Right Band Edge

Ref 29.5 dBm “Att 10 dB

*RBW 200 kHz
*VBW 500 kHz
SWT 2.5 ms

Marker 1 [T1 ]
-24_.33 dBm
1.755096154 GHz

Offgset 14)5 dB

20

IEG |  godlotimdlpnl TTPRITIIS

o ‘W“"‘“U’\\,\J\/\AA\[\

LvL

D1 -13 ¢iBm \

7[»1—20 I

=% R\
Loao memuw.
Loso
Fco
70

Center 1.755 GHz 3 MHz/

Date: 25.0CT.2018 21:04:08

Span 30 MHz

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No

.- RSZ181017001-00C

®

1 RY

Date:

Date:

16-QAM (15.0 MHz, FULL RB) - Left Band Edge

“RBW 200 kHz Marker 1 [T1 ]
“VBW 500 kHz -25.77 dBm
Ref 29.5 dBm “Att 10 dB SWT 2.5 ms 1.709967949 GHz
off$et 14]5 dB ’|
k20 | A

D1 -13 ¢iBm / |

Lj 30B
L_30 )
F_40 thﬂwuw

Center 1.71 GHz 3 MHz/ Span 30 MHz

25.0CT.2018 21:01:56

16-QAM (15.0 MHz, FULL RB) - Right Band Edge

*RBW 200 kHz Marker 1 [T1 ]
*VBW 500 kHz -24.76 dBm
Ref 29.5 dBm “Att 10 dB SWT 2.5 ms 1.755144231 GHz
Offset 1415 dB
[20
10 44 i’ A A 4
VO TR g ”vJu%\ LvL
~F10 \l
D1 -13 ¢iBm \
?(720

L 40 A e st

~-50

~-60

-70

Center 1.755 GHz 3 MHz/ Span 30 MHz

25.0CT.2018 21:03:21

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ181017001-00C

QPSK (20.0 MHz, FULL RB) - Left Band Edge

® “RBW 200 kHz Marker 1 [T1 ]
“VBW 500 kHz -28.38 dBm
Ref 29.5 dBm “Att 10 dB SWT 2.5 ms 1.709871795 GHz
off$et 14]5 dB ’|
k20
-
Lo } -
(;»MM M Lvi
i / u
L 10 A
D1 -13 ¢Bm (’ ‘H
=20

3DB

k_a0 Mﬁﬂ‘

Center 1.71 GHz 4 MHz/ Span 40 MHz

Date: 25.0CT.2018 21:10:34

QPSK (20.0 MHz, FULL RB) - Right Band Edge

® *RBW 200 kHz Marker 1 [T1 ]
*VBW 500 kHz -28.80 dBm

Ref 29.5 dBm “Att 10 dB SWT 2.5 ms 1.755160256 GHz

Offgset 14)5 dB

[20

1 W] WM LVL
Llio K

D1 -13 ¢iBm |

L_40 MWMM PTLTS] (N TV

ook

~-50

~-60

-70

Center 1.755 GHz 4 MHz/ Span 40 MHz

Date: 25.0CT.2018 21:07:44
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No

.- RSZ181017001-00C

®

1 RY
[vax- R

Date:

Date:

16-QAM (20.0 MHz, FULL RB) - Left Band Edge

*RBW 200 kHz Marker 1 [T1 ]
*VBW 500 kHz -29.22 dBm
Ref 29.5 dBm “Att 10 dB SWT 2.5 ms 1.709871795 GHz
off$et 145 dB ’|
k20 [ A]
10 1
,‘Auvﬁy“thdhuﬁﬂﬁAﬂdnjlqﬁﬂuhherJwaw~11j“h/\ Lvi
i ) \
f--10: I )
D1 -13 d¢Bm ’ .1
20
] 308
F-30:
k-40 W.}'»WM
» M}L
A AI
F--60:
-70
Center 1.71 GHz 4 MHz/ Span 40 MHz

25.0CT.2018 21:09:47

16-QAM (20.0 MHz, FULL RB) - Right Band Edge

*RBW 200 kHz Marker 1 [T1 ]

*VBW 500 kHz -31.05 dBm
Ref 29.5 dBm “Att 10 dB SWT 2.5 ms 1.755352564 GHz
Offset 1415 dB
20 [ A
1o
bt ARyl gl v
110 \\
D1 -13 ¢iBm [
-20
i DB
-30

~-50

~-60

-70

Center 1.755 GHz 4 MHz/ Span 40 MHz

25.0CT.2018 21:08:24

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No

.- RSZ181017001-00C

Band 5:

®

Date:

Date:

QPSK (1.4 MHz, FULL RB) - Left Band Edge

“RBW 30 kHz Marker 1 [T1 ]
*VBW 100 kHz -17.47 dBm
Ref 29.5 dBm “Att 10 dB SWT 15 ms 823.995192308 MHz
off$et 14]5 dB ’|
[20
/MW’\;WMMM

. / L

D1 -13 ¢iBm J’ ‘

Center 824 MHz 300 kHz/ Span 3 MHz

25.0CT.2018 21:20:54

QPSK (1.4 MHz, FULL RB) - Right Band Edge

“RBW 30 kHz Marker 1 [T1 ]
“VBW 100 kHz -21.60 dBm
Ref 29.5 dBm *Att 10 dB SWT 15 ms 849.014423077 MHz
Offset 1415 dB
k20
Lo ] P
/ \ LvL
i i/ \k
F-10
! D1 -13 ¢iBm \
W& s
+-30 WAM
L 20 th.. ﬁw
-50
-60
-70
Center 849 MHz 300 kHz/ Span 3 MHz
25.0CT.2018 21:23:33

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ181017001-00C

®

1 RY

Date:

Date:

16-QAM (1.4 MHz, FULL RB) - Left Band Edge

“RBW 30 kHz Marker 1 [T1 ]
“VBW 100 kHz -21.13 dBm
Ref 29.5 dBm “Att 10 dB SWT 15 ms 823.985576923 MHz
off$et 14]5 dB ’|
k20 | A

X | |
/ \

D1 -13 ¢iBm j

T
\
L

Center 824 MHz 300 kHz/ Span 3 MHz

25.0CT.2018 21:21:46

16-QAM (1.4 MHz, FULL RB) - Right Band Edge

*RBW 30 kHz Marker 1 [T1 ]
*VBW 100 kHz -21.35 dBm
Ref 29.5 dBm “Att 10 dB SWT 15 ms 849.014423077 MHz
Offgset 14)5 dB
[20 LA

(bl g dog i

- \

D1 -13 ¢iBm \

-30
A2kl M
L_s0 %anm..h .

7 g\
-50
-60
-70
Center 849 MHz 300 kHz/ Span 3 MHz

25.0CT.2018 21:22:56
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No

.- RSZ181017001-00C

®

1 RY
[vaxi]

Date:

Date:

QPSK (3.0 MHz, FULL RB) - Left Band Edge

*RBW 30 kHz Marker 1 [T1 ]
*VBW 100 kHz -22.25 dBm
Ref 29.5 dBm *Att 10 dB SWT 30 ms 823.980769231 MHz

Offset 14)5 dB

k20 "lﬂ

[1o Wloag f $ f LVL
Lo /
/

~-10

D1 -13 ¢iBm

3DB

Center 824 MHz 600 kHz/ Span 6 MHz

25.0CT.2018 21:27:38

QPSK (3.0 MHz, FULL RB) - Right Band Edge

“RBW 30 kHz Marker 1 [T1 ]
“VBW 100 kHz -21.19 dBm
Ref 29.5 dBm “Att 10 dB SWT 30 ms 849.014423077 MHz
offfet 14]5 dB

[20 LA
Lio )

‘WJM“M“MMLNM4ww““NMMWuN4wA1 LvL
Ffio \

D1 -13 ¢iBm

-20

~-50

~-60

-70

Center 849 MHz 600 kHz/ Span 6 MHz

25.0CT.2018 21:24:27

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No

.- RSZ181017001-00C

16-QAM (3.0 MHz, FULL RB) - Left Band Edge

® *RBW 30 kHz Marker 1 [T1 ]
*VBW 100 kHz -22.86 dBm

Ref 29.5 dBm *Att 10 dB SWT 30 ms 823.990384615 MHz

Offset 14)5 dB

k20 ’|

. /W“”“’“‘””““’“"”*"““""’“““"‘W\

D1 -13 ¢iBm Il |

1 g
Lo

Center 824 MHz 600 kHz/ Span 6 MHz

Date: 25.0CT.2018 21:26:29

16-QAM (3.0 MHz, FULL RB) - Right Band Edge

® *RBW 30 kHz Marker 1 [T1 ]
*VBW 100 kHz -23.77 dBm

Ref 29.5 dBm “Att 10 dB SWT 30 ms 849.014423077 MHz

Offgset 14)5 dB

[20

|

D1 -13 ¢iBm 1
!720

L a0 Ly
~-50
~-60
-70
Center 849 MHz 600 kHz/ Span 6 MHz

Date: 25.0CT.2018 21:25:25

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ181017001-00C

QPSK (5.0 MHz, FULL RB) - Left Band Edge

® *RBW 50 kHz Marker 1 [T1 ]
*VBW 100 kHz -17.73 dBm
Ref 29.5 dBm “Att 10 dB SWT 5 ms 823.980769231 MHz
off$et 14]5 dB ’|
k20
-
Lo " o A Mol A

B f \

D1 -13 ¢iBm \

3DB

MMMW ’

Center 824 MHz 1 MHz/ Span 10 MHz

Date: 25.0CT.2018 21:28:53

QPSK (5.0 MHz, FULL RB) - Right Band Edge

® *RBW 50 kHz Marker 1 [T1 ]
*VBW 100 kHz -22.69 dBm

Ref 29.5 dBm “Att 10 dB SWT 5 ms 849.048076923 MHz

Offgset 14)5 dB

[20

MAXH JRPTV 0.0 NP N e o A (™

[T |
I \

i

~-50

~-60

-70

Center 849 MHz 1 MHz/ Span 10 MHz

Date: 25.0CT.2018 21:31:29

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ181017001-00C

®

1 RY

Date:

Date:

16-QAM (5.0 MHz, FULL RB) - Left Band Edge

*RBW 50 kHz Marker 1 [T1 ]
*VBW 100 kHz -19.07 dBm
Ref 29.5 dBm “Att 10 dB SWT 5 ms 823.983974359 MHz
offfet 14]5 dB ’|
k20 [A]
Lio T TY W00 TV SN Appoitln ook
f \ LVL
i / \
F-10 T
D1 -13 d¢Bm
-20
3DB
™ M-”Wh J\
L_s0 VJ_LWM
F-50
-60
-70
Center 824 MHz 1 MHz/ Span 10 MHz

25.0CT.2018 21:29:46

16-QAM (5.0 MHz, FULL RB) - Right Band Edge

*RBW 50 kHz Marker 1 [T1 ]
*VBW 100 kHz -22.01 dBm
Ref 29.5 dBm ALt 10 dB SWT 5 ms 849.048076923 MHz
Offset 1415 dB
[20
Y VIR ] R W Y UA F
Aol M LVL
10 \\
D1 -13 ¢iBm
F-20 i
R DB
e \nndﬂqh
-40 i WA J]‘W“‘NW
~-50
~-60
-70
Center 849 MHz 1 MHz/ Span 10 MHz

25.0CT.2018 21:30:56

FCC Part 27, FCC Part 22H/24E

Page 130 of 159




Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ181017001-00C

QPSK (10.0 MHz, FULL RB) - Left Band Edge

® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -24.86 dBm

Ref 29.5 dBm *Att 10 dB SWT 10 ms 823.935897436 MHz

Offset 14)5 dB

k20 ’|

. }(W ] WW“““\\

[ I {

D1 -13 ¢iBm
j 3DB

1 g
Lo

-0 MW

-

~-60

-70

Center 824 MHz 2 MHz/ Span 20 MHz

Date: 25.0CT.2018 21:37:18

QPSK (10.0 MHz, FULL RB) - Right Band Edge

® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -26.12 dBm

Ref 29.5 dBm “Att 10 dB SWT 10 ms 849.112179487 MHz

Offgset 14)5 dB

[20
1 R
VAXH JEPPY \
WW‘MM} LvL
Llio \1

D1 -13 ¢iBm l\

-
:

~-60

-70

Center 849 MHz 2 MHz/ Span 20 MHz

Date: 25.0CT.2018 21:33:48

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No

.- RSZ181017001-00C

®

1 RY
[vax- R

Date:

Date:

16-QAM (10.0 MHz, FULL RB) - Left Band Edge

“RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -25.19 dBm
Ref 29.5 dBm “Att 10 dB SWT 10 ms 823.967948718 MHz
off$et 145 dB ’|
k20
10 1
/memwmu_‘ LvL
i } \
F-10
D1 -13 d¢Bm { \

F 3DB
L _30 "
= -40: MWV

Center 824 MHz 2 MHz/ Span 20 MHz

25.0CT.2018 21:36:35

16-QAM (10.0 MHz, FULL RB) - Right Band Edge

*RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -27.33 dBm
Ref 29.5 dBm ALt 10 dB SWT 10 ms 849.048076923 MHz
Offset 1415 dB
[20
e [ A Ao "..JM,AN.\“J\,\ LvL
110 \1
D1 -13 ¢iBm “|
{720
1
y [
~-30
k-40 w\ﬁﬂﬁ*'\A MMW
L so [k g
~-60
-70
Center 849 MHz 2 MHz/ Span 20 MHz

25.0CT.2018 21:35:17

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ181017001-00C

Band 7:

®

Date:

Date:

QPSK (5.0 MHz, FULL RB) - Left Band Edge

“RBW 50 kHz Marker 1 [T1 ]
“VBW 100 kHz -22.30 dBm
Ref 29.5 dBm ALt 10 dB SWT 5 ms 2.499951923 GHz
off$et 14]5 dB ’|
[20

1o

. /F“MWW““””'\\

D1 -13 ¢iBm / l

[-20 N o A
sl

Center 2.5 GHz 1 MHz/ Span 10 MHz

25.0CT.2018 21:41:36

QPSK (5.0 MHz, FULL RB) - Right Band Edge

“RBW 50 kHz Varker 1 [T1 ]
“VBW 100 kHz -23.45 dBm
Ref 29.5 dBm “Att 10 dB SWT 5 ms 2.570080128 GHz
Offfet 14]5 dB
[20
=10 .
WMMJJNMMW\AL\ LvL
{10 \
D1 -13 ¢iBm
_20 -

~-50

Center 2.57 GHz 1 MHz/ Span 10 MHz

25.0CT.2018 21:45:46

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No

.- RSZ181017001-00C

®

1 RY
[vax- R

Date:

Date:

16-QAM (5.0 MHz, FULL RB) - Left Band Edge

*RBW 50 kHz Marker 1 [T1 ]
*VBW 100 kHz -21.68 dBm
Ref 29.5 dBm *Att 10 dB SWT 5 ms 2.499983974 GHz

Offset 14)5 dB

k20 "lﬂ

Lo /
~-10

D1 -13 ¢iBm l

[ ‘”““”“"”““"“"“‘“”““‘“‘*\\

3DB

Center 2.5 GHz 1 MHz/ Span 10 MHz

25.0CT.2018 21:42:50

16-QAM (5.0 MHz, FULL RB) - Right Band Edge

*RBW 50 kHz Marker 1 [T1 ]
*VBW 100 kHz -22.96 dBm
Ref 29.5 dBm “Att 10 dB SWT 5 ms 2.570048077 GHz
Offgset 14)5 dB
[20

VL

A st A.Lu__.,knmﬂ L

D1 -13 ¢iBm |

L_30 etk
Jnhljmm‘kLA“NAA}JJLQMKAMAN

~-50

~-60

-70

Center 2.57 GHz 1 MHz/ Span 10 MHz

25.0CT.2018 21:45:00

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No

.- RSZ181017001-00C

®

1 RY
[vax- R

Date:

Date:

QPSK (10.0 MHz, FULL RB) - Left Band Edge

“RBW 100 KHz Varker 1 [T1 ]
“VBW 300 KHz -26.66 dBm
Ref 29.5 dBm * ALt 10 dB SWT 10 ms 2.499967949 GHz
off$et 14]5 dB ’|
k20 | A
10
LVL
WMWw%
=0

~-10

D1 -13 ¢iBm I \
/
? w 308

Center 2.5 GHz 2 MHz/ Span 20 MHz

25.0CT.2018 21:51:25

QPSK (10.0 MHz, FULL RB) - Right Band Edge

*RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -25.88 dBm
Ref 29.5 dBm “Att 10 dB SWT 10 ms 2.570304487 GHz
Offgset 14)5 dB
[20

LvL

Dbt A i ] M‘\\

D1 -13 ¢iBm

- M I‘I« .llm;v 3DB

k-40 ]
-50
-60
-70
Center 2.57 GHz 2 MHz/ Span 20 MHz

25.0CT.2018 21:48:14

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No

.- RSZ181017001-00C

®

1 RY
[vax- R

Date:

Date:

16-QAM (10.0 MHz, FULL RB) - Left Band Edge

*RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -26.93 dBm
Ref 29.5 dBm “Att 10 dB SWT 10 ms 2.499967949 GHz
off$et 145 dB ’|
k20 [ A]
10
LVL
HMWMWMW
i j \
f--10: i T
D1 -13 d¢Bm ) \
20
) 308
I}
F-30:
mf”bu#*h“”hthﬂMJhmﬁﬁwvy
Lo LY
F--50
F--60:
-70
Center 2.5 GHz 2 MHz/ Span 20 MHz

25.0CT.2018 21:50:46

16-QAM (10.0 MHz, FULL RB) - Right Band Edge

*RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -26.74 dBm
Ref 29.5 dBm “Att 10 dB SWT 10 ms 2.571634615 GHz

Offgset 14)5 dB

[20

LvL

N

D1 -13 ¢iBm

Moy .K |
M

~-50

~-60

-70

Center 2.57 GHz 2 MHz/ Span 20 MHz

25.0CT.2018 21:49:51

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No

.- RSZ181017001-00C

QPSK (15.0 MHz, FULL RB) - Left Band Edge

® *RBW 200 kHz Marker 1 [T1 ]
*VBW 500 kHz -25.68 dBm

Ref 29.5 dBm *Att 10 dB SWT 2.5 ms 2.497884615 GHz

Offset 14)5 dB

k20 ’|

.

Lio vl i
i j/«ww MMHWWW\
[ D1 -13 ¢Bm ] \
k-20 l, \

Center 2.5 GHz 3 MHz/ Span 30 MHz

Date: 25.0CT.2018 21:53:58

QPSK (15.0 MHz, FULL RB) - Right Band Edge

® *RBW 200 kHz Marker 1 [T1 ]
*VBW 500 kHz -21.37 dBm

Ref 29.5 dBm “Att 10 dB SWT 2.5 ms 2.570144231 GHz

Offgset 14)5 dB

[20
1 RM|
VAXH JEPPY
ok sy ‘wm_m\ Lk
Lo \

D1 -13 ¢iBm |

~-50

~-60

-70

Center 2.57 GHz 3 MHz/ Span 30 MHz

Date: 25.0CT.2018 22:05:50

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No

.- RSZ181017001-00C

®

1 RY
[vax- R

Date:

Date:

16-QAM (15.0 MHz, FULL RB) - Left Band Edge

*RBW 200 kHz Marker 1 [T1 ]
*VBW 500 kHz -24.25 dBm
Ref 29.5 dBm *Att 10 dB SWT 2.5 ms 2.499951923 GHz

Offset 14)5 dB

k20 "lﬂ

I P

D1 -13 ¢iBm I |

3DB

Center 2.5 GHz 3 MHz/ Span 30 MHz

25.0CT.2018 21:54:55

16-QAM (15.0 MHz, FULL RB) - Right Band Edge

*RBW 200 kHz Marker 1 [T1 ]
*VBW 500 kHz -22.32 dBm
Ref 29.5 dBm “Att 10 dB SWT 2.5 ms 2.570144231 GHz
Offgset 14)5 dB
[20

F10 WWPMMMWMJ\ .

D1 -13 ¢iBm |

F--30 w“&MAxA«A o
F-40 LJL\“huhn

~-50

~-60

-70

Center 2.57 GHz 3 MHz/ Span 30 MHz

25.0CT.2018 22:05:15

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ181017001-00C

QPSK (20.0 MHz, FULL RB) - Left Band Edge

® *RBW 200 kHz Marker 1 [T1 ]
*VBW 500 kHz -26.63 dBm
Ref 29.5 dBm “Att 10 dB SWT 2.5 ms 2.500000000 GHz
off$et 145 dB ’|
k20
-
Lo
i ( &
F-10 T T
D1 -13 d¢Bm ’ \L
-20
3DB
L .
= Y T g
F-40
A
-60
-70
Center 2.5 GHz 4 MHz/ Span 40 MHz

Date: 25.0CT.2018 22:10:37

QPSK (20.0 MHz, FULL RB) - Right Band Edge

® *RBW 200 kHz Marker 1 [T1 ]
*VBW 500 kHz -24.74 dBm

Ref 29.5 dBm “Att 10 dB SWT 2.5 ms 2.570464744 GHz

Offgset 14)5 dB

20
1 RM|
MAXH IR W "
NPTV T T !
Lo \
10 l
D1 -13 ¢Bm

Center 2.57 GHz 4 MHz/ Span 40 MHz

Date: 25.0CT.2018 22:07:16
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ181017001-00C

®

1 RY
[vax- R

Date:

Date:

16-QAM (20.0 MHz, FULL RB) - Left Band Edge

*RBW 200 kHz Marker 1 [T1 ]
*VBW 500 kHz -28.05 dBm
Ref 29.5 dBm “Att 10 dB SWT 2.5 ms 2.497435897 GHz
offfet 14]5 dB ’|
k20 [A]
10
LV
i / \
F-10 I i
D1 -13 d¢Bm f \{
-20
. 3DB
™ W nrs
L_40 HJJAHNW
jwﬁ*ﬁfdﬂ"
-60
-70
Center 2.5 GHz 4 MHz/ Span 40 MHz
25.0CT.2018 22:09:39

16-QAM (20.0 MHz, FULL RB) - Right Band Edge

*RBW 200 kHz Marker 1 [T1 ]

*VBW 500 kHz -27.66 dBm
Ref 29.5 dBm “Att 10 dB SWT 2.5 ms 2.570592949 GHz
Offset 1415 dB
[20
10 )
PRUV I T NPYRY o
VOMWWU W»
410 \
D1 -13 ¢iBm \
~F20
|-
3DB
K0 AT
e T R
~-50
~-60
-70
Center 2.57 GHz 4 MHz/ Span 40 MHz

25.0CT.2018 22:08:17
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Band 66:

®

Date:

Date:

QPSK (1.4 MHz, FULL RB) - Left Band Edge

*RBW 30 kHz Marker 1 [T1 ]

“VBW 100 kHz -16.27 dBm
Ref 38.5 dBm “Att 20 dB *SWT 30 ms 1.709995192 GHz
off§et 135 dB
[30 [ A
k20
LvL
/Nﬁﬁvﬁﬂ,vﬂwkMﬂfﬂJJthLNﬂ)ﬂ)ihﬁkq

: |
/ \

D1 -13 ¢iBm
L_20 ) \ 3DB
AN M

L_s0 ot M
WW ¥

k-40

~-50

-60.

Center 1.71 GHz 300 kHz/ Span 3 MHz

30.0CT.2018 23:49:35

QPSK (1.4 MHz, FULL RB) - Right Band Edge

“RBW 30 kHz Marker 1 [T1 ]

“VBW 100 kHz -18.45 dBm
Ref 38.5 dBm *Att 20 dB *SWT 30 ms 1.780004808 GHz
Offset 1315 dB
e
20

LvVL

1o / \
"’ D1 -13 ¢iBm “
:/n[;( ‘1‘\(L 3DB

-30 wl"ﬂr'l“}whvu
oy,
-40
-50
| -60.
Center 1.78 GHz 300 kHz/ Span 3 MHz

30.0CT.2018 23:51:33
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16-QAM (1.4 MHz, FULL RB) - Left Band Edge

® “RBW 30 kHz Marker 1 [T1 ]
“VBW 100 kHz -17.95 dBm
Ref 38.5 dBm “Att 20 dB SWT 15 ms 1.709995192 GHz
offfet 13]5 dB
30
.
[20

/*”“W‘—NIW‘W\NW

. / \

[ D1 -13 ¢iBm / ‘1\%

Center 1.71 GHz 300 kHz/ Span 3 MHz

Date: 30.0CT.2018 23:46:47

16-QAM (1.4 MHz, FULL RB) - Right Band Edge

® *RBW 30 kHz Marker 1 [T1 ]
*VBW 100 kHz -17.22 dBm

Ref 38.5 dBm “Att 20 dB *SWT 30 ms 1.780004808 GHz

Offget 13]5 dB

[30

LvL

~-10
J’ D1 -13 ¢iBm ‘1(

Center 1.78 GHz 300 kHz/ Span 3 MHz

Date: 30.0CT.2018 23:52:30
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®

1 RY

Date:

Date:

QPSK (3.0 MHz, FULL RB) - Left Band Edge

*RBW 30 kHz Marker 1 [T1 ]
*VBW 100 kHz -19.38 dBm
Ref 38.5 dBm “Att 20 dB *SWT 30 ms 1.709990385 GHz
Offset 135 dB
30
20
LV
Lo TRTPNTLLCI RO RTIN KL 1V VO VR
i } \
F-10
D1 -13 ¢iBm l \
3DB
F-20
L a0 TR,
HdeM‘AMWDf“MJﬂmJNN
=50
L-60
Center 1.71 GHz 600 kHz/ Span 6 MHz

31.0CT.2018 00:00:13

QPSK (3.0 MHz, FULL RB) - Right Band Edge

*RBW 30 kHz Marker 1 [T1 ]
*VBW 100 kHz -22.07 dBm
Ref 38.5 dBm “Att 20 dB “SWT 30 ms 1.780009615 GHz
Offset 13]5 dB
[30
20
LVL
b1y Al duv‘l‘u — J;.‘_‘rvw_vn A A\\
10 &
ﬂ D1 -13 ¢iBm
DB
F-20 -
F-30 ‘{\[\%N.l %
L 4o MU“ﬂdmw«
=50
[-60.
Center 1.78 GHz 600 kHz/ Span 6 MHz
31.0CT.2018 00:01:13
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®

1 RY

Date:

Date:

16-QAM (3.0 MHz, FULL RB) - Left Band Edge

*RBW 30 kHz Marker 1 [T1 ]
*VBW 100 kHz -19.88 dBm
Ref 38.5 dBm *Att 20 dB *SWT 30 ms 1.709990385 GHz
Offset 13)5 dB
30

A

L1o {\rw‘u’/\” PP YO .

. | |

~-10
D1 -13 ¢iBm / {

3DB

YN
tys

Center 1.71 GHz 600 kHz/ Span 6 MHz

30.0CT.2018 23:59:37

16-QAM (3.0 MHz, FULL RB) - Right Band Edge

*RBW 30 kHz Marker 1 [T1 ]
*VBW 100 kHz -22.44 dBm
Ref 38.5 dBm “Att 20 dB *SWT 30 ms 1.780009615 GHz
Offset 13]5 dB
30
20
LVL
I | |
P G Y A ol WY
10 \l
D1 -13 ¢iBm
f DB
~-20
+-30: h‘\l-ﬂh\ TR W
[--40 uh‘“ Ay
~-50
L -60.
Center 1.78 GHz 600 kHz/ Span 6 MHz
31.0CT.2018 00:01:55
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®

1 RY

Date:

Date:

QPSK (5.0 MHz, FULL RB) - Left Band Edge

*RBW 50 kHz Marker 1 [T1 ]
*VBW 100 kHz -20.68 dBm
Ref 38.5 dBm *Att 20 dB *SWT 30 ms 1.709983974 GHz
Offset 135 dB
30
20
LV
Lio ik I VIO &
i } \
~-10
D1 -13 ¢iBm i ]‘
3DB
~-20
~-30
m fM“HHﬂP*PKbyuﬂr
b A
~-50
L -60.
Center 1.71 GHz 1 MHz/ Span 10 MHz
31.0CT.2018 00:05:33

QPSK (5.0 MHz, FULL RB) - Right Band Edge

*RBW 50 kHz Marker 1 [T1 ]
*VBW 100 kHz -22.25 dBm
Ref 38.5 dBm “Att 20 dB *SWT 30 ms 1.780009615 GHz
Offget 13]5 dB
[30

20

LvL

F1p4 uvq;qfvowwqujwaANxﬁhmmhvkﬂﬂ\

/ D1 -13 ¢iBm \ 3DB

= A
Mw
Lo pkiship,
-50
L -60.
Center 1.78 GHz 1 MHz/ Span 10 MHz

31.0CT.2018 00:04:36
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16-QAM (5.0 MHz, FULL RB) - Left Band Edge

®

Ref 38.5 dBm

*RBW 50 kHz
*VBW 100 kHz
*SWT 30 ms

*Att 20 dB

Marker 1 [T1 ]
-19.21 dBm

1.709983974 GHz

et 13]5 dB

1 RY

10

W

I

~-10

— |

D1 -13 ¢iBm

~-30

WL ket

Center 1.71 GHz

Date: 31.0CT.2018 00:06:18

16-QAM (5.0 MHz, FULL RB) - Right Band Edge

38.5 dBm

1 MHz/

*RBW 50 kHz
*VBW 100 kHz
“SWT 30 ms

“Att 20 dB

Span 10 MHz

Marker 1 [T1 ]
-22.34 dBm

1.780009615 GHz

Offget 13]5 dB

30

r10:.

D1 -13

Center 1.78 GHz

Date: 31.0CT.2018 00:02:59

1 MHz/

Span 10 MHz

L\

e

DB

VL
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QPSK (10.0 MHz, FULL RB) - Left Band Edge

® *RBW 100 kHz
*VBW 300 kHz

Marker 1 [T1 ]

-24.00 dBm

Ref 38.5 dBm “Att 20 dB *SWT 30 ms 1.709983974 GHz
Offset 135 dB
30
-
[20
10
[uﬁnu}wmahmlunywyduﬂhwm¢ﬂLuuuwwuthw
i } \
F-10
D1 -13 ¢iBm JlJ "\
F-20
MWWJ
[EaR TR g
=50
|-60.
Center 1.71 GHz 2 MHz/ Span 20 MHz

Date: 31.0CT.2018 00:07:48

QPSK (10.0 MHz, FULL RB) - Right Band Edge

® *RBW 100 kHz
*VBW 300 kHz

Marker 1 [T1 ]

-27.30 dBm

Ref 38.5 dBm “Att 20 dB *SWT 30 ms 1.780064103 GHz
Offset 13]5 dB
30
1 RM|
MAXH i gbede}
10
‘M"'Ww*‘w\,\
110 \\
D1 -13 ¢iBm \
7[—20
L
y
F-30:
t-40 xMMJ%“MM\M A
Al
~-50
L -60.
Center 1.78 GHz 2 MHz/ Span 20 MHz

Date: 31.0CT.2018 00:10:39

L\

DB

VL
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16-QAM (10.0 MHz, FULL RB) - Left Band Edge

® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -25.19 dBm
Ref 38.5 dBm *Att 20 dB *SWT 30 ms 1.709983974 GHz
Offset 135 dB
30
-
[20
LV
10
/\,MAN»WLHMMWMWMA Lotpagl
i J \
~-10 J ‘
D1 -13 ¢iBm
i \ 3DB
~-20
+-30 W‘J
il 1ANMMM
E}ﬁﬁ#“%“”"“
~-50
L -60.
Center 1.71 GHz 2 MHz/ Span 20 MHz

Date: 31.0CT.2018 00:08:59

16-QAM (10.0 MHz, FULL RB) - Right Band Edge

® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -29.25 dBm

Ref 38.5 dBm “Att 20 dB *SWT 30 ms 1.780032051 GHz

Offget 13]5 dB

[30
1 RM|
MAXH i gbede}
LvL
10
MR AL G iagn )

D1 -13 ¢iBm
\ 3DB
-20
I

™ \‘Mm.w‘
L_a0 L
v Rty
~-50
L -60.
Center 1.78 GHz 2 MHz/ Span 20 MHz

Date: 31.0CT.2018 00:11:37
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®

1 RY

Date:

Date:

QPSK (15.0 MHz, FULL RB) - Left Band Edge

*RBW 200 kHz Marker 1 [T1 ]

*VBW 500 kHz -26.83 dBm
Ref 38.5 dBm *Att 20 dB *SWT 30 ms 1.708894231 GHz

Offset 13)5 dB
30
20
LVL
10 M .ﬁﬁAMWV\UM‘I\AA‘\
Lo } \
~-10 ] \
D1 -13 ¢iBm

/ \ 3DB

~-20

L s o]

2
A

Center 1.71 GHz 3 MHz/ Span 30 MHz

31.0CT.2018 00:14:21

QPSK (15.0 MHz, FULL RB) - Right Band Edge

*RBW 200 kHz Marker 1 [T1 ]

*VBW 500 kHz -28.44 dBm
Ref 38.5 dBm ALt 20 dB *SWT 30 ms 1.780048077 GHz
Offset 135 dB
30
20
LvL
10

D1 -13 ¢iBm
\ 3DB
20
I

M

Center 1.78 GHz 3 MHz/ Span 30 MHz

31.0CT.2018 00:16:26
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16-QAM (15.0 MHz, FULL RB) - Left Band Edge

® *RBW 200 kHz Marker 1 [T1 ]
*VBW 500 kHz -26.79 dBm

Ref 38.5 dBm *Att 20 dB *SWT 30 ms 1.709951923 GHz

Offset 13)5 dB

30 "

Y
[20

10

§ }F"” I Y
/’

~-10

D1 -13 ¢iBm

[ —T1T—]

3DB

]

Center 1.71 GHz 3 MHz/ Span 30 MHz

Date: 31.0CT.2018 00:13:08

16-QAM (15.0 MHz, FULL RB) - Right Band Edge

® *RBW 200 kHz Marker 1 [T1 ]
*VBW 500 kHz -30.96 dBm

Ref 38.5 dBm “Att 20 dB *SWT 30 ms 1.780144231 GHz

Offget 13]5 dB

20
1 RM|
MAXH iatele}
LvL
10
NA,

AN

Center 1.78 GHz 3 MHz/ Span 30 MHz

Date: 31.0CT.2018 00:17:01
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QPSK (20.0 MHz, FULL RB) - Left Band Edge

® “RBW 200 kHz Marker 1 [T1 ]
“VBW 500 kHz -27.45 dBm
Ref 38.5 dBm “Att 20 dB “SWT 30 ms 1.709935897 GHz
offfet 13]5 dB
30
.
[20
LVL
k10
ko

~-10

[WWWMM\

D1 -13 ¢iBm J

S M.,,Mf’”'"w‘/

Center 1.71 GHz 4 MHz/ Span 40 MHz

Date: 31.0CT.2018 00:24:37

QPSK (20.0 MHz, FULL RB) - Right Band Edge

® *RBW 200 kHz Marker 1 [T1 ]
*VBW 500 kHz -33.15 dBm

Ref 38.5 dBm “Att 20 dB *SWT 30 ms 1.780064103 GHz

Offget 13]5 dB

[30
1 RM
3G |20
LVL
10
MWWM
o

D1 -13 ¢iBm

V*V“Akw
|
\

\

k-a0
Ld“‘\¢~Aw“__"~_“~M

~-50

L -60.

Center 1.78 GHz 4 MHz/ Span 40 MHz

Date: 31.0CT.2018 00:20:15
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16-QAM (20.0 MHz, FULL RB) - Left Band Edge

® *RBW 200 kHz Marker 1 [T1 ]
*VBW 500 kHz -29.61 dBm

Ref 38.5 dBm *Att 20 dB *SWT 30 ms 1.709935897 GHz

Offset 13)5 dB

30 "

Y
[20

10

3 [ WWWW”\\

~-10

D1 -13 ¢iBm

— |

~-30

Wl

Center 1.71 GHz 4 MHz/ Span 40 MHz

Date: 31.0CT.2018 00:23:19

16-QAM (20.0 MHz, FULL RB) - Right Band Edge

® *RBW 200 kHz Marker 1 [T1 ]
*VBW 500 kHz -33.25 dBm

Ref 38.5 dBm “Att 20 dB *SWT 30 ms 1.780064103 GHz

Offget 13]5 dB

[30
1 RM
MAXH P10
LVL
k10
WWMMM
ol

D1 -13 ¢iBm

"““'\»\
|
\

20 \
-30

L_40 A,
MW

~-50

L -60.

Center 1.78 GHz 4 MHz/ Span 40 MHz

Date: 31.0CT.2018 00:22:01
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FCC § 2.1055; § 22.355; § 24.235; §27.54 - FREQUENCY STABILITY

Applicable Standard
FCC § 2.1055, §22.355, §24.235 and & §27.54.

According to FCC §2.1055, the frequency stability shall be sufficient to ensure that the fundamental
emissions stay within the authorized bands of operation.

According to §22.355, the carrier frequency of each transmitter in the Public Mobile Services must be
maintained within the tolerances given in Table below:

Frequency Tolerance for Transmitters in the Public Mobile Services

Frequency Range Base, fixed Mobile <3 watts Mobile > 3 watts

(MHz) (ppm) (ppm) (ppm)

2510 50 20.0 20.0 50.0

50 to 450 5.0 5.0 50.0
450 to 512 2.5 5.0 5.0
821 to 896 15 25 25
928 to 929. 5.0 N/A N/A
929 to 960. 15 N/A N/A
2110 to 2220 10.0 N/A N/A

According to §24.235, the frequency stability shall be sufficient to ensure that the fundamental emissions
stays within the authorized frequency block.

Test Procedure

Frequency Stability vs. Temperature: The equipment under test was connected to an external DC power
supply and the RF output was connected to communication test set via feed-through attenuators. The EUT
was placed inside the temperature chamber. The DC leads and RF output cable exited the chamber
through an opening made for the purpose.

After the temperature stabilized for approximately 20 minutes, the frequency output was recorded from the
communication test set.

Frequency Stability vs. Voltage: For hand carried, battery powered equipment; reduce primary supply
voltage to the battery operating end point which shall be specified by the manufacturer.

[~ === == ————— 1
1 1

: Temperature :

! Chamber X

| |

: EUT : Test

! X Equipment
1 1
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Test Data

Environmental Conditions

Temperature: 25°C
Relative Humidity: 52 %
ATM Pressure: 101.0 kPa

The testing was performed by Kiki Kong on 2018-11-03.
EUT operation mode: Transmitting

Test Result: Compliance. Please refer to the following tables.

Cellular Band (Part 22H)

WCDMA Mode
Middle Channel, f,=836.6MHz
Temperature Voltage Frequency Frequency Limit
C) Supplied Error Error o
(Voo) (Hz) (ppm)
-30 2 0.002391 25
-20 1 0.001195 2.5
-10 2 0.002391 2.5
0 -3 -0.003586 25
10 12 -1 -0.001195 25
20 -1 -0.001195 2.5
30 -2 -0.002391 2.5
40 3 0.003586 25
50 2 0.002391 25
20 V min.= 10.2 2 0.002391 2.5
V max.= 13.8 3 0.003586 25
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PCS Band (Part 24E)
WCDMA Mode
Middle Channel, f,=1880.0 MHz
Teml()%‘)ature Voltag(:} f:)pplied Frg}.l:s:cy Frg}:ﬁ:ﬂlcy Result
(Hz) (ppm)
-30 2 0.001064 pass
-20 -2 -0.001064 pass
-10 1 0.000532 pass
0 -3 -0.001596 pass
10 12 -2 -0.001064 pass
20 -4 -0.002128 pass
30 -3 -0.001596 pass
40 1 0.000532 pass
50 -2 -0.001064 pass
20 V min.=10.2 2 0.001064 pass
V max.= 13.8 1 0.000532 pass
LTE:
QPSK:
Band 4(SMHz Band width):
Temperature Sﬁgm‘i’: | F. Fu F Limit | Fy Limit
C) (Vo) (MHz) (MHz) (MHZz) (MHz)
-30 1710.13341 | 1754.85581 1710.0000 1755.0000
-20 1710.13333 | 1754.85585 1710.0000 1755.0000
-10 1710.13343 | 1754.85577 1710.0000 1755.0000
0 1710.13336 | 1754.85586 | 1710.0000 1755.0000
10 12 1710.13337 | 1754.85586 1710.0000 1755.0000
20 1710.13348 | 1754.85567 1710.0000 1755.0000
30 1710.13339 | 1754.85587 | 1710.0000 1755.0000
40 1710.13339 | 1754.85585 | 1710.0000 1755.0000
50 1710.13337 | 1754.85587 1710.0000 1755.0000
V min.=10.2 1710.13338 | 1754.85582 1710.0000 1755.0000
20 V max.=13.8 | 1710.13339 | 1754.85579 1710.0000 1755.0000
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Band 5:
10.0 MHz Middle Channel, f,= 836.SMHz
Tem[()g)ature Voltag(; i:)pplied Frgi:(e):cy Fr]ez(}.l:ﬁ:cy Result
(Hz) (ppm)
-30 -7 -0.00837 25
-20 -6 -0.00717 2.5
-10 -4 -0.00478 25
0 -2 -0.00239 2.5
10 12 -1 -0.0012 2.5
20 -2 -0.00239 25
30 2 0.002391 25
40 4 0.004782 2.5
50 5 0.005977 25
V min.= 10.2 8 0.009564 2.5
20 V max.= 13.8 6 0.007173 25
Band 7(SMHz Band width):
Temperature Szgm‘i’z | FL Fu FoLimit | Fy Limit
“C) (Vo) (MHz) (MHz) (MHz) (MHz)
-30 2500.14425 | 2569.88786 2500 2570
-20 2500.14425 | 2569.88791 2500 2570
-10 2500.14431 | 2569.88789 2500 2570
0 2500.14432 | 2569.88790 2500 2570
10 12 2500.14431 | 2569.88791 2500 2570
20 2500.14423 | 2569.88782 2500 2570
30 2500.14424 | 2569.88783 2500 2570
40 2500.14431 | 2569.88791 2500 2570
50 2500.14425 | 2569.88784 2500 2570
V min.=10.2 | 2500.14426 | 2569.88784 2500 2570
20 V max.=13.8 | 2500.14423 | 2569.88784 2500 2570
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Band 66(SMHz Band width):

Temperature | Voltage F. Fu F Limit | Fy Limit
(°C) ({’,E’)C) (MHz) (MHz) (MHz) (MHz)
-30 1710.13006 | 1779.84103 1710 1780
-20 1710.13003 | 1779.84107 1710 1780
-10 1710.13005 | 1779.84106 1710 1780
0 1710.13000 | 1779.84106 1710 1780
10 12 1710.13007 | 1779.84107 1710 1780
20 1710.13000 | 1779.84100 1710 1780
30 1710.13002 | 1779.84102 1710 1780
40 1710.13007 | 1779.84103 1710 1780
50 1710.13005 | 1779.84104 1710 1780

V min=102 | 1710.13006 | 1779.84104 1710 1780
20 V max.= 13.8 | 1710.13006 | 1779.84102 1710 1780
16QAM:
Band 4(5SMHz Band width):

Temperature | Poner F, Fu F,Limit | Fy Limit
(°C) ({’,?)C) (MHz) (MHz) (MHz) (MHz)
-30 1710.13339 | 1754.85585 | 1710.0000 | 1755.0000
-20 1710.13337 | 1754.85579 | 1710.0000 | 1755.0000
-10 1710.13342 | 1754.85586 | 1710.0000 | 1755.0000
0 1710.13339 | 1754.85586 | 1710.0000 | 1755.0000
10 12 1710.13334 | 1754.85580 | 1710.0000 | 1755.0000
20 1710.13333 | 1754.85577 | 1710.0000 | 1755.0000
30 1710.13337 | 1754.85582 | 1710.0000 | 1755.0000
40 1710.13340 | 1754.85578 | 1710.0000 | 1755.0000
50 1710.13336 | 1754.85581 | 1710.0000 | 1755.0000
2 V min=10.2 | 1710.13339 | 1754.85578 | 1710.0000 | 1755.0000

V max.=13.8 | 1710.13337 | 1754.85580 | 1710.0000 | 1755.0000
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Band 5:
10.0 MHz Middle Channel, f,= 836.6MHz
Teml()%')ature Voltag(s/ ::)pplied Frg}};s:cy Frg:l:g;lcy Result
(Hz) (ppm)
-30 -7 -0.00837 25
-20 -4 -0.00478 25
-10 -5 -0.00598 25
0 -2 -0.00239 25
10 12 -1 -0.0012 25
20 2 0.002391 25
30 1 0.001195 25
40 2 0.002391 25
50 4 0.004782 25
V min.=10.2 3 0.003586 25
20 V max.= 13.8 7 0.008368 25
Band 7(SMHz Band width):
Temperature | Voltage ¥ Fu FLimit | Fy Limit
C) Supplied (MHz) (MHz) (MHz) (MHz)
(Vo)
-30 2500.14433 | 2569.88782 2500 2570
-20 2500.14431 | 2569.88783 2500 2570
-10 2500.14431 | 2569.88788 2500 2570
0 2500.14426 | 2569.88789 2500 2570
10 12 2500.14425 | 2569.88791 2500 2570
20 2500.14435 | 2569.88777 2500 2570
30 2500.14424 | 2569.88789 2500 2570
40 2500.14427 | 2569.88790 2500 2570
50 2500.14432 | 2569.88786 2500 2570
V min.=10.2 | 2500.14433 | 2569.88787 2500 2570
20 V max.= 13.8 | 2500.14427 | 2569.88784 2500 2570
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Band 66(5MHz Band width):

Temperature | Voltage F, Fu F,Limit | Fy Limit
C) ({’};C) (MHz) (MHz) (MHz) (MHz)
-30 1710.13000 | 1779.84103 1710 1780
-20 1710.13001 | 1779.84106 1710 1780
-10 1710.13007 | 1779.84109 1710 1780
0 1710.13005 | 1779.84102 1710 1780
10 12 1710.13004 | 1779.84101 1710 1780
20 1710.13000 | 1779.84100 1710 1780
30 1710.13005 | 1779.84106 1710 1780
40 1710.13002 | 1779.84101 1710 1780
50 1710.13001 | 1779.84102 1710 1780

V min=10.2 | 1710.13002 | 1779.84102 1710 1780
20 V max.= 13.8 | 1710.13009 | 1779.84109 1710 1780

whxE* END OF REPORT *#*%%*
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